
PE10300VDR-03

PARTS LIST

RUBBER CRAWLER CARRIER

MST-300VD 
MST-300VDR
Serial No. 3401 and up

т о п о о н н

silv
erh

orn
.co

.uk



PARTS LIST

RUBBER CRAWLER CARRIER

MST-300VD 
MST-300VDR
Serial No. 3401 and up

silv
erh

orn
.co

.uk



FOREWORD

Thank you for purchasing this Morooka Rubber Crawler Carrier.
When ordering a part, please specify the model serial number, the engine serial number and the 
reading of the hourmeter.

READING FOR PARTS LIST

For complete understanding, the parts list is written as follows.

Fig. Number 

Description

Quantity

Serial number 

Codes

A-2

Figure numbers are not continuous.

“ • ” is put in front of the name of an assembly component and the item is entered 
next to the assembly. If part marked with “ • ” is an assembly, its component is 
part marked with “ • •

The number of pieces per set used for assembly is specified.
For assembly or part group components, the number of pieces per assembly is 
specified.

The engine or machine serial number in which the part is used.

The codes and part number specified in the “Part No.” and “Part name” columns repre­
sent the following:

□  The part specified in the line above is applicable instead of this part.

☆  Supplied as a set rather than singly.

silv
erh

orn
.co

.uk



CONTENTS

Item FIG. No. PAGE

FORWARD - A - 2

CONTENTS - 0- 1

ENGINE RELATED PARTS (ENGINE MOUNTING PARTS AND RADIATOR) 101 1- 2

ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS)
(SERIAL N0.3401-3593) 105 1 -4

ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS)
(SERIAL N0.3594-) 105A 1- 6

ENGINE RELATED PARTS (AIR INTAKE SYSTEM) 111 1- 8

ENGINE RELATED PARTS (EXHAUST SYSTEM) 115 1-10

FUEL TANK AND FUEL PIPING 121 1-12

FRAME RELATED PARTS (1/3) (BONNET AND UNDER COVER)
(APPLICABLE TO MST-300VD) (SERIAL N0.3401-3980) 201 1-14

FRAME RELATED PARTS (1/3) (BONNET AND UNDER COVER) 
(APPLICABLE TO MST-300VD) (SERIAL N0.3981 -) 201A 1-16

FRAME RELATED PARTS (1/3) (BONNET AND UNDER COVER)
(APPLICABLE TO MST-300VDR) (SERIAL N0.3401-3980) 202 1-18

FRAME RELATED PARTS (1/3) (BONNET AND UNDER COVER)
(APPLICABLE TO MST-300VDR) (SERIAL N0.3981 -) 202A 1-20

FRAME RELATED PARTS (2/3) (FRONT BUMPER AND ENGINE COVER) 203 1-22

FRAME RELATED PARTS (3/3) (FLOOR PLATE AND OPERATOR’S SEAT)
(SERIAL N0.3401-3980) 204 1-24

FRAME RELATED PARTS (3/3) (FLOOR PLATE AND OPERATOR’S SEAT)
(SERIAL N0.3981-) 204A 1-26

ROPS CANOPY RELATED PARTS (SERIAL N0.3981 -) 211 1-28

UNDER CARRIAGE RELATED PARTS (TRAVEL MOTOR AND IDLER) 301 1-30

UNDER CARRIAGE RELATED PARTS (CARRIER ROLLER) 311 1-32

UNDER CARRIAGE RELATED PARTS (TRACK ROLLER) 321 1-34

STEERING CONTROL SYSTEM (1/2) 401 1-36

STEERING CONTROL SYSTEM (2/2) (SERIAL N0.3401-3593) 402 1-38

STEERING CONTROL SYSTEM (2/2) (SERIAL N0.3594-) 402A 1-40

ENGINE CONTROL SYSTEM 411 1-42

HYDRAULIC PIPING (CONTROL VALVE AND MAIN PUMP CHARGE LINE)
(SERIAL N0.3401-3593) 501 1-44

HYDRAULIC PIPING (CONTROL VALVE AND MAIN PUMP CHARGE LINE)
(SERIAL N0.3594-) 501A 1-46

HYDRAULIC PIPING (DUMP CYLINDER LINE) (APPLICABLE TO MST-300VD) 502 1-48
HYDRAULIC PIPING (DUMP CYLINDER AND

DUMP BODY TURNING CLINDER LINE) (APPLICABLE TO MST-300VDR) 503 1-50

HYDRAULIC PIPING (HST MAIN LINE) (SERIAL N0.3401-3593) 504 1-52

HYDRAULIC PIPING (HST MAIN LINE) (SERIAL N0.3594-) 504A 1-54
HYDRAULIC PIPING (PARKING BRAKE AND

H-L SPEED SELECTOR VALVE LINE) (SERIAL N0.3401-3593) 505 1-56

HYDRAULIC PIPING (PARKING BRAKE AND
H-L SPEED SELECTOR VALVE LINE) (SERIAL N0.3594-) 505A 1-58

0 -1

silv
erh

orn
.co

.uk



Item FIG. No. PAGE

HYDRAULIC PIPING (OIL COOLER LINE) (SERIAL N0.3401-3593) 506 1-60

HYDRAULIC PIPING (OIL COOLER LINE) (SERIAL N0.3594-) 506A 1-62

HYDRAULIC PIPING (TRAVEL MOTOR AND MAIN PUMP DRAIN LINE)
(SERIAL N0.3401-3593) 507 1-64

HYDRAULIC PIPING (TRAVEL MOTOR AND MAIN PUMP DRAIN LINE)
(SERIAL N0.3594-) 507A 1-66

HYDRAULIC OIL TANK (SERIAL N0.3401-3413) 551 1-68

HYDRAULIC OIL TANK (SERIAL N0.3414-) 551A 1-70

HYDRAULIC OIL FILTER (SERIAL N0.3401-3403) 555 1-72

HYDRAULIC OIL FILTER (SERIAL N0.3404-) 555A 1-74

DUMP BODY RELATED PARTS (APPLICABLE TO MST-300VD) 601 1-76

DUMP BODY TURNING FRAME RELATED PARTS 
(APPLICABLE TO MST-300VDR) 611 1-78

DUMP BODY RELATED PARTS (APPLICABLE TO MST-300VDR) 615 1-80

ELECTRICAL SYSTEM (CONSOLE BOX) 701 1-82

ELECTRICAL SYSTEM (CONSOLE BOX WIRING, BUZZER AND RELAY) 705 1-84

ELECTRICAL SYSTEM (WIRING HARNESS AND LAMPS) (SERIAL N0.3401-3593) 711 1-86

ELECTRICAL SYSTEM (WIRING HARNESS AND LAMPS) (SERIAL N0.3594-) 711A 1-88

ELECTRICAL SYSTEM (BATTERY AND MOUNTING PARTS) 715 1-90

MARKS AND CAUTION PLATES (JAPANESE) (APPLICABLE TO MST-300VD)
(SERIAL N0.3401-3980) 801 1-92

MARKS AND CAUTION PLATES (JAPANESE) (APPLICABLE TO MST-300VD)
(SERIAL N0.3981-) 801A 1-94

MARKS AND CAUTION PLATES (JAPANESE) (APPLICABLE TO MST-300VDR)
(SERIAL N0.3401-3980) 802 1-96

MARKS AND CAUTION PLATES (JAPANESE) (APPLICABLE TO MST-300VDR)
(SERIAL N0.3981-) 802A 1-98

MARKS AND CAUTION PLATES (ENGLISH) (APPLICABLE TO MST-300VD)
(SERIAL N0.3401-3980) 811 1-100

MARKS AND CAUTION PLATES (ENGLISH) (APPLICABLE TO MST-300VD)
(SERIAL N0.3981-) 811A 1-102

MARKS AND CAUTION PLATES (ENGLISH) (APPLICABLE TO MST-300VDR)
(SERIAL N0.3401-3980) 812 1-104

MARKS AND CAUTION PLATES (ENGLISH) (APPLICABLE TO MST-300VDR)
(SERIAL N0.3981-) 812A 1-106

NUMERICAL INDEX - 9- 1

0 - 2

silv
erh

orn
.co

.uk



M S T -3 0 0 V D
M S T -3 0 0 V D R

i - i

silv
erh

orn
.co

.uk



FIG. 101 ENGINE RELATED PARTS 
(ENGINE MOUNTING PARTS AND RADIATOR)

PV92737

1 -2

silv
erh

orn
.co

.uk



FIG. 101

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57100-0010 ENGINE ASS'Y (KUBOTA 2203KA) 1 3401 ~
2 1-57110-1110 BRACKET. FRONT, L.H. SIDE 1 3401 ~

1-57110-1120 BRACKET. FRONT. R.H. SIDE 1 3401 —
3 1-57110-1140 BRACKET. REAR. L.H. SIDE 12 3401 ~

1-57110-1150 BRACKET, REAR, R.H. SIDE 1 3401 ~
4 0-1000-01045 BOLT (M l0X45) 16 3401 —
5 0-1100-01025 SPRING WASHER (M10) 16 3401 ~
6 1-11110-1110 CUSHION 4 3401 ~
7 0-1000-31235 BOLT (M l2X35) 8 3401 ~
8 0-1200-01210 NUT (M l2) 12 3401 ~
9 0-1100-01230 SPRING WASHER (M l2) 12 3401 ~

10 0-1120-01223 PLANE WASHER (M12) 12 3401 —
11 1-57140-0100 RADIATOR ASS’Y 1 3401 —
12 1-57140-0300 POLL COOLER ASS’Y 1 3401 —
13 1-57140-3110 BRACKET 1 3401~
14 1-57140-3120 PLATE 1 3401 ~
15 1-57140-3130 PLATE 1 3401 —
16 1-57140-3140 PLATE 2 3401 ~
17 0-1010-01025 BOLT (M10X25) 2 3401 —
18 0-1100-01025 SPRING WASHER (M10) 2 3401 —
19 0-1120-01020 PLANE WASHER (M10) 2 3401 —
20 0-1000-00616 BOLT (M6X16) 2 3401 ~
21 0-1000-00620 BOLT (M6X20) 2 3401 —
22 0-1100-00615 SPRING WASHER (M6) 4 3401 ~
23 0-1120-00616 PLANE WASHER (M6) 4 3401 ~
24 0-1000-00816 BOLT (M8X16) 4 3401 ~
25 0-1100-00820 SPRING WASHER (M8) 4 3401 —
26 0-1120-00816 PLANE WASHER (M8) 4 3401 —
27 0-1000-00816 BOLT (M8X16) 2 3401 —
28 0-1100-00820 SPRING WASHER (M8) 2 3401 ~
29 0-1160-00823 PLANE WASHER (M8) 2 3401 ~
30 0-1000-00820 BOLT (M8X20) 8 3401 ~

31 0-1100-00820 SPRING WAHSER (M8) 8 3401 —
32 0-1120-00816 PLANE WASHER (M8) 8 3401 —
33 0-1000-01030 BOLT (M10X30) 2 3401 —
34 0-1100-01025 SPRING WASHER (M10) 2 3401 ~
35 0-1120-01020 PLANE WASHER (M10) 2 3401 ~
36 1-57140-3310 INLET HOSE 1 3401 ~
37 1-57140-3320 OUTLET HOSE 1 3401 ~
38 0-2710-00050 CLAMP (Ф50) 4 3401 ~

1-3

silv
erh

orn
.co

.uk



FIG. 105 ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS)
(SERIAL N0.3401-3593)

PV9273S

1-4

silv
erh

orn
.co

.uk



FIG. 105

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57610-0011 MAIN PUMP ASS Y 1 3401-3593
1-57610-0021 •GEAR PUMP ASS’Y 1 3401 '-•'3593

2 1-57160-2130 COUPLING 1 3401-3593
3 1-57160-2140 •RUBBER COUPLING 1 3401-3593
4 0-1020-01235 •BOLT 3 3401-3593
5 1-57160-2150 •BOSS 1 3401-3593
6 0-3230-05310 •SPRING PIN 3 3401-3593
7 0-1020-01245 ■SOCKET HEAD BOLT (M12X45) 3 3401-3593
8 1-57160-1110 COVER 1 3401-3593
9 0-1000-01045 BOLT (M l0X45) 2 3401-3593

10 0-1000-31040 BOLT (M l0X40) 6 3401-3593
11 0-1100-01025 SPRING WASHER (M10) 8 3401-3593
12 0-1120-01020 PLANE WASHER (M10) 8 3401-3593
13 0-3250-01025 PIN (Ф  10X25) 2 3401-3593
14 0-1000-01430 BOLT (M l4X30) 2 3401-3593
15 0-1120-01432 SPRING WASHER (M l4) 2 3401-3593

1-5

silv
erh

orn
.co

.uk



FIG. 105A ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS)
(SERIAL N0.3594-)

PV92739

1 -6

silv
erh

orn
.co

.uk



FIG. 105A

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57610-0030 MAIN PUMP ASS’Y (PVM2828-607) 1 3594~
1-57610-0300 •GEAR PUMP ASS'Y (SNP2/17D) 1 3594~

2 1-57160-2130 COUPLING 1 3594~

3 1-57160-2140 •RUBBER COUPLING 1 3594~
4 0-1020-01235 •BOLT 3 3594—
5 1-57160-2150 •BOSS 1 3594~

6 0-3230-05310 •SPRING PIN 3 3594~
7 0-1020-01245 ■SOCKET HEAD BOLT (M l2X45) 3 3594~
8 1-57160-3110 COVER 1 3594~

9 0-1000-01045 BOLT (M l0X45) 2 3594~
10 0-1000-31040 BOLT (M l0X40) 6 3594~
11 0-1100-01025 SPRING WASHER (M10) 8 3594~
12 0-1120-01020 PLANE WASHER (M10) 8 3594~
13 0-3250-01025 PIN (Ф  10X25) 2 3594~
14 0-1000-01430 BOLT (M l4X30) 2 3594~
15 0-1120-01432 SPRING WASHER (M l4) 2 3594~

1-7

silv
erh

orn
.co

.uk



FIG. 111 ENGINE RELATED PARTS (AIR INTAKE SYSTEM)

PV92740

1-8

silv
erh

orn
.co

.uk



FIG. 111

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57120-0020 AIR CLEANER ASS’Y 1 3401 ~
1-57120-3120 •ELEMENT 1 3401 ~

2 1-57120-3210 BRACKET 1 3401 ~
3 0-1000-00820 BOLT (M8X20) 2 3401 ~
4 0-1000-00816 BOLT (M8X16) 2 3401 ~
5 0-1100-00820 SPRING WASHER (M8) 4 3401 ~
6 0-1120-00816 PLANE WASHER (M8) 4 3401 ~
7 0-1010-01220 BOLT (M12X20) 1 3401 ~
8 0-1100-01225 SPRING WASHER (M l2) 1 3401 ~
9 0-1120-01223 PLANE WASHER (M12) 1 3401 ~

10 1-57120-3310 JOINT HOSE 1 3401~
11 1-57120-3320 JOINT HOSE 1 3401 ~
12 1-57120-3330 JOINT HOSE 1 3401 ~
13 0-2700-00075 CLAMP (Ф 75) 4 3401 ~
14 0-2700-00080 CLAMP (Ф 80) 1 3401 ~

1-9

silv
erh

orn
.co

.uk



FIG. 115 ENGINE RELATED PARTS (EXHAUST SYSTEM)

£105  OS *8 3
see Fig. 105

PV92741

1 -1 0

silv
erh

orn
.co

.uk



FIG. 115

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57130-3110 EXHAUST MUFFLER 1 3401 ~
2 1-57130-2130 GASLET 1 3401 ~
3 0-1000-01020 BPLT (M l0X45) 2 3401 ~
4 0-1120-01020 PLANE WASHER (M10) 2 3401 ~
5 0-1200-01008 NUT (M10) 2 3401 —
6 0-1100-01025 SPRING WASHER (MIO) 2 3401 —
7 1-57130-3120 EXHAUST PIPE 1 3401 ~
8 1-57130-3130 CLAMP 1 3401 ~
9 0-1000-00865 BOLT (M8X65) 1 3401 ~

10 0-1120-00816 PLANE WASHER (M8) 2 3401 ~
11 0-1220-00804 NUT (M8) 2 3401 ~
12 1-57130-2150 UPPER BRACKET 1 3401 ~
13 1-57130-2160 LOWER BRACKET 1 3401 ~
14 0-1000-01025 BOLT (M10X25) 4 3401 ~
15 0-1100-01025 SPRING WASHER (M10) 4 3401 ~
16 0-1120-01020 PLANE WASHER (MIO) 4 3401 ~
17 1-57130-3170 BRACKET 1 3401 ~
18 1-57130-2180 U-BOLT 1 3401 ~
19 0-1200-00806 NUT (M8) 4 3401 ~
20 0-1100-00820 SPRING WASHER (M8) 2 3401 ~
21 0-1120-00816 PLANE WASHER (M8) 2 3401 ~
22 0-1000-01220 BOLT (M l2X20) 2 3401 ~
23 0-1100-01230 SPRING WASHER (M l2) 2 3401 ~
24 0-1120-01223 PLANE WASHER (M12) 2 3401 ~

1 -1 1

silv
erh

orn
.co

.uk



FIG. 121 FUEL TANK AND FUEL PIPING

5

4

1 -1 2

PVS2742

silv
erh

orn
.co

.uk



FIG. 121

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57150-2110 FUEL TANK 1 3401 ~
2 1-57150-2130 STRAINER 1 3401 ~
3 1-57150-2120 CAP (WITH KEY) 1 3401 ~

1-57150-2180 •KEY 1 3401 ~
4 0-2150-01040 FUEL LEVEL GAGE HOSE (Ф  9.5X400) 1 3401 —
5 0-2700-00012 CLAMP (Ф  12) 2 3401 —
6 1-57150-2150 DRAIN PLUG 1 3401 ~
7 0-2010-02414 O-RING (P14) 1 3401 ~
8 0-1000-01025 BOLT (M l0X25) 6 3401 ~
9 0-1100-01025 SPRING WASHER (M10) 6 3401 ~

10 0-1120-01020 PLANE WASHER (M10) 6 3401 —
11 1-57150-2210 FUEL FILTER HOSE (Ф 9.5X800) 1 3401 ~
12 1-57150-2260 PROTECTOR 1 3401 ~
13 1-57150-2220 FEED PUMP HOSE (Ф  9.5X950) 1 3401 ~
14 1-57150-2290 PROTECTOR 1 3401 ~
15 1-57150-2230 INJECTION PUMP HOSE (Ф  9.5X900) 1 3401 ~
16 1-57150-2270 PROTECTOR 1 3401 ~
17 1-57150-2310 FUEL RETURN HOSE 1 3401 ~
18 1-57150-2240 FUEL RETURN HOSE (Ф 9.5X1100) 1 3401 ~
19 1-57150-2280 PROTECTOR 1 3401 ~
20 1-57150-2250 CLAMP 9 3401 ~
21 0-1000-00820 BOLT (M8X20) 2 3401 ~
22 0-1100-00820 SPRING WASHER (M8) 2 3401 —
23 0-1120-00816 PLANE WASHER (M8) 2 3401 ~
24 0-1000-00616 BOLT (M6X16) 2 3401 ~
25 0-1100-00615 SPRING WASHER (M6) 2 3401 ~
26 0-1120-00616 PLANE WASHER (M6) 2 3401 —

1 - 1 3

silv
erh

orn
.co

.uk



FIG. 201 FRAME RELATED PARTS (1/3) (BONNET AND UNDER COVER)
(APPLICABLE TO MST-300VD) (SERIAL N0.3401-3980)

P V 9 2 74 3

1-14

silv
erh

orn
.co

.uk



RG. 201

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57510-3110 MAIN FRAME 1 3401 ~  3403
1-57510-3111 MAIN FRAME 1 3404 ~  3980

2 1-57520-3210 BONNET 1 3401 ~  3403
1-57520-3211 BONNET 1 3404 ~  3980

3 1-57520-2230 HINGE 2 3401 ~  3980
4 0-1000-00820 BOLT (M8X20) 8 3401 ~  3980
5 0-1100-00820 SPRING WASHER (M8) 8 3401 ~  3980
6 0-1160-00823 PLANE WASHER (M8) 12 3401 ~  3980
7 0-1200-00806 NUT (M8) 4 3401 ~  3980
8 1-57520-2240 CABLE 1 3401 ~  3980
9 0-1000-00825 BOLT (M8X25) 2 3401 ~  3980

10 0-1200-00806 NUT (M8) 2 3401 ~  3980
11 0-1160-00823 PLANE WASHER (M8) 4 3401 ~  3980
12 1-57520-3260 RUBBER SEAL 1 3401 ~  3980
13 1-57520-2270 LOCK ASS'Y 1 3401 ~  3980

1-57520-1180 ■KEY 1 3401 ~  3980
14 1-57520-3180 UNDER COVER 1 3401 ~  3980
15 0-1000-01025 BOLT (M10X25) 6 3401 ~  3980
16 0-1100-01025 SPRING WASHER (M10) 6 3401 ~  3980
17 0-1160-01032 PLANE WASHER (M10) 6 3401 ~  3980
18 1-11510-1210 CAP 2 3401 ~  3980
19 0-1000-00616 BOLT (M6X16) 4 3401 ~  3980
20 0-1100-00615 SPRING WASHER (M6) 4 3401 ~  3980
21 0-1160-00610 PLANE WASHER (M6) 4 3401 ~  3980
22 1-57710-2610 SAFETY BAR 1 3401 ~  3980
23 1-32710-1650 CUSHION 1 3401 ~  3980
24 1-38710-1630 PIN 1 3401 ~  3980
25 0-1120-01432 PLANE WASHER (M14) 1 3401 ~  3980
26 0-3220-00422 COTTER PIN (<p 0.4X22) 1 3401 ~  3980
27 1-57510-2140 CUSHION BLOCK 2 3401 ~  3980
28 0-1310-00880 SCREW (M8X80) 4 3401 ~  3980

1-15

silv
erh

orn
.co

.uk



FIG. 201A FRAME RELATED PARTS (1/3) (BONNET AND UNDER COVER)
(APPLICABLE TO MST-300VD) (SERIAL N0.3981-)

1-16

silv
erh

orn
.co

.uk



FIG. 201A

INDEX PART NO. DESCRIPTION Q'TY SERIAL NO.

1 1-57510-3112 MAIN FRAME 1 3981 ~
2 1-57520-3211 BONNET 1 3981 ~
3 1-57520-2230 HINGE 2 3981 ~
4 0-1000-00820 BOLT (M8X20) 8 3981 ~
5 0-1100-00820 SPRING WASHER (M8) 8 3981 ~
6
7
8 
9

0-1160-00823 PLANE WASHER (M8) 12 3981 ~
0-1200-00806 NUT (M8) 4 3981 ~
1-57520-2240 CABLE 1 3981 ~
0-1000-00825 BOLT (M8X25) 2 3981 ~

10 0-1200-00806 NUT (M8) 2 3981 ~
11 0-1160-00823 PLANE WASHER (M8) 4 3981 ~
12 1-57520-3260 RUBBER SEAL 1 3981 ~
13 1-57520-2270 LOCK ASST 1 3981 ~

1-57520-1180 •KEY 1 3981 ~
14 1-57520-3180 UNDER COVER 1 3981 ~
15 0-1000-01025 BOLT (M10X25) 6 3981 ~
16 0-1100-01025 SPRING WASHER (MIO) 6 3981 ~
17 0-1160-01032 PLANE WASHER (M10) 6 3981 ~
18 1-11510-1210 CAP 2 3981 ~
19 0-1000-00616 BOLT (M6XI6) 4 3981 ~
20 0-1100-00615 SPRING WASHER (M6) 4 3981 ~
21 0-1160-00610 PLANE WASHER (M6) 4 3981 ~
22 1-57710-2610 SAFETY BAR 1 3981 ~
23 1-32710-1650 CUSHION 1 3981 ~
24 1-38710-1630 PIN 1 3981 ~
25 0-1120-01432 PLANE WASHER (M14) 1 3981 ~
26 0-3220-00422 COTTER PIN (<p 0.4X22) 1 3981 ~
27 1-57510-2140 CUSHION BLOCK 2 3981 ~
28 0-1310-00880 SCREW (M8X80) 4 3981 ~

1-17

silv
erh

orn
.co

.uk



FIG. 202 FRAME RELATED PARTS (1/3) (BONNET AND UNDER COVER)
(APPLICABLE TO MST-300VDR) (SERIAL N0.3401-3980)

1-18

silv
erh

orn
.co

.uk



RG. 202

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57510-3510 MAIN FRAME 1 3401 ~  3980
2 1-57520-3210 BONNET 1 3401 ~  3403

1-57520-3211 BONNET 1 3404 ~  3980
3 1-57520-2230 HINGE 2 3401 ~  3980
4 0-1000-00820 BOLT (M8X20) 8 3401 ~  3980
5 0-1100-00820 SPRING WASHER (M8) 8 3401 ~  3980
6 0-1160-00823 PLANE WASHER (M8) 12 3401 ~  3980
7 0-1200-00806 NUT (M8) 4 3401 ~  3980
8 1-57520-2240 CABLE 1 3401 ~  3980
9 0-1000-00825 BOLT (M8X25) 2 3401 ~  3980

10 0-1200-00806 NUT (M8) 2 3401 ~  3980
11 0-1160-00823 PLANE WASHER (M8) 4 3401 ~  3980
12 1-57520-3260 RUBBER SEAL 1 3401 ~  3980
13 1-57520-2270 LOCK ASST 1 3401 ~  3980

1-57520-1180 ■KEY 1 3401 ~  3980
14 1-57520-3180 UNDER COVER 1 3401 ~  3980
15 0-1000-01025 BOLT (M10X25) 6 3401 ~  3980
16 0-1100-01025 SPRING WASHER (M10) 6 3401 ~  3980
17 0-1160-01032 PLANE WASHER (M10) 6 3401 ~  3980
18 1-11510-1210 CAP 2 3401 ~  3980
19 0-1000-00616 BOLT (M6X16) 4 3401 ~  3980
20 0-1100-00615 SPRING WASHER (M6) 4 3401 ~  3980
21 0-1160-00610 PLANE WASHER (M6) 4 3401 ~  3980
22 1-57520-3610 COVER 1 3401 ~  3980
23 0-1000-01016 BOLT (M10X16) 5 3401 ~  3980
24 0-1100-01025 SPRING WASHER (M10) 5 3401 ~  3980
25 0-1120-01020 PLANE WASHER (M10) 5 3401 ~  3980
26 1-57520-3710 COVER 1 3401 ~  3980
27 0-1000-01016 BOLT (M10X16) 4 3401 ~  3980
28 0-1100-01025 SPRING WASHER (MIO) 4 3401 ~  3980
29 0-1120-01020 PLANE WASHER (M10) 4 3401 ~  3980

1-19

silv
erh

orn
.co

.uk



FIG. 202A FRAME RELATED PARTS (1/3) (BONNET AND UNDER COVER)
(APPLICABLE TO MST-300VDR) (SERIAL N0.3981-)

1-20

silv
erh

orn
.co

.uk



FIG. 202A

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57510-3511 MAIN FRAME 1 3981 ~
2 1-57520-3211 BONNET 1 3981 ~
3 1-57520-2230 HINGE 2 3981 ~
4 0-1000-00820 BOLT (M8X20) 8 3981 ~
5 0-1100-00820 SPRING WASHER (M8) 8 3981 ~
6 0-1160-00823 PLANE WASHER (M8) 12 3981 ~
7 0-1200-00806 NUT (M8) 4 3981 ~
8 1-57520-2240 CABLE 1 3981 ~
9 0-1000-00825 BOLT (M8X25) 2 3981 ~

10 0-1200-00806 NUT (M8) 2 3981 ~
11 0-1160-00823 PLANE WASHER (M8) 4 3981 ~
12 1-57520-3260 RUBBER SEAL 1 3981 ~
13 1-57520-2270 LOCK ASS"Y 1 3981 ~

1-57520-1180 •KEY 1 3981 ~
14 1-57520-3180 UNDER COVER 1 3981 ~
15 0-1000-01025 BOLT (M10X25) 6 3981 ~
16 0-1100-01025 SPRING WASHER (M l0) 6 3981 ~
17 0-1160-01032 PLANE WASHER (M10) 6 3981 ~
18 1-11510-1210 CAP 2 3981 ~
19 0-1000-00616 BOLT (M6X16) 4 3981 ~
20 0-1100-00615 SPRING WASHER (M6) 4 3981 ~
21 0-1160-00610 PLANE WASHER (M6) 4 3981 ~
22 1-57520-3610 COVER 1 3981 ~
23 0-1000-01016 BOLT (M10X16) 5 3981 ~
24 0-1100-01025 SPRING WASHER (M10) 5 3981 ~
25 0-1120-01020 PLANE WASHER (M10) 5 3981 ~
26 1-57520-3710 COVER 1 3981 ~
27 0-1000-01016 BOLT (M10X16) 4 3981 ~
28 0-1100-01025 SPRING WASHER (M10) 4 3981 ~
29 0-1120-01020 PLANE WASHER (M10) 4 3981 ~

1-21

silv
erh

orn
.co

.uk



FIG. 203 FRAME RELATED PARTS (2/3) 
(FRONT BUMPER AND ENGINE COVER)

PV92745

1-18

silv
erh

orn
.co

.uk



FIG. 203

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57520-2120 FRONT BUMPER 1 3401 ~
2 0-1000-01025 BOLT (M10X25) 4 3401 ~
3 0-1100-01020 SPRING WASHER (M10) 4 3401 ~
4 0-1160-01032 PLANE WASHER (M10) 4 3401 ~
5 1-57520-2130 BRACKET, FRONT, L.H. SIDE 1 3401 ~
6 1-57520-2140 BRACKET, REAR, LH. SIDE 1 3401 —
7 1-57520-2150 BRACKET, L.H. SIDE 1 3401 ~
8 0-1000-01025 BOLT (M10X25) 6 3401 ~
9 0-1100-01020 SPRING WASHER (M10) 6 3401 ~

10 0-1120-01020 PLANE WASHER (M10) 6 3401 ~
11 1-57520-3710 SUPPORT 1 3401 ~
12 0-1000-00816 BOLT (M8X16) 4 3401 ~
13 0-1100-00820 SPRING WASHER (M8) 4 3401 ~
14 0-1120-00816 PLANE WASHER (M8) 4 3401 ~
15 1-57520-3730 HOOK 1 3401 ~
16 0-1000-00625 BOLT (M6X25) 2 3401 —
17 0-1120-00616 PLANE WASHER (M6) 2

2
3401 ~

18 0-1200-00605 NUT (M6) 3401 ~
19 0-1100-00615 SPRING WASHER (M6) 2 3401 ~
20 1-57520-3450 SIDE COVER 1 3401~3403

1-57520-3451 SIDE COVER 1 3404~
21 1-57520-3480 HANDLE 1 3404~
22 1-57520-3460 INSULATOR 1 3401~ 3403

1-57520-3461 INSULATOR 1 3404~
23 0-1000-00816 BOLT (M8X16) 7 3401 ~
24 0-1100-00820 SPRING WASHER (M8) 7 3401 ~
25 0-1120-00816 PLANE WASHER (M8) 7 3401 ~
26 1-57520-2430 MUFFLER COVER 1 3401 ~
27 0-1000-00816 BOLT (M8X16) 6 3401 ~
28 0-1100-00820 SPRING WASHER (M8) 6 3401 ~
29 0-1120-00816 PLANE WASHER (M8) 6 3401 ~
30 1-57520-2440 BRACKET 1 3401 ~

31 0-1000-00816 BOLT (M8X16) 1 3401 ~
32 0-1100-00820 SPRING WASHER (M8) 1 3401 —
33 0-1120-00816 PLANE WASHER (M8) 1 3401 ~

1-19

silv
erh

orn
.co

.uk



FIG. 204 FRAME RELATED PARTS (3/3) (FLOOR PLATE AND
OPERATOR'S SEAT) (SERIAL N0.3401-3980)

1-24

silv
erh

orn
.co

.uk



RG. 204

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57520-2510 FLOOR PLATE, L.H. SIDE 1 3401 ~  3980
2 1-57520-2520 FLOOR PLATE, R.H. SIDE 1 3401 ~  3980
3 1-57520-2610 STAY 1 3401 ~  3980
4 1-57520-2650 BRACKET 2 3401 ~  3980
5 0-1000-01025 BOLT (M10X25) 8 3401 ~  3980
6 0-1100-01025 SPRING WASHER (M10) 8 3401 ~  3980
7 0-1120-01020 PLANE WASHER (MIO) 8 3401 ~  3980
8 1-57520-2220 REAR VIEW MIRROR 1 3401 ~  3980
9 1-57540-3110 OPERATOR S SEAT 1 3401 ~  3980

10 1-57540-3150 SEAT BELT 1 3401 ~  3980
11 1-57540-3120 BASE 1 3401 ~  3980
12 0-1200-00806 NUT (M8) 4 3401 ~  3980
13 0-1100-00820 SPRING WASHER (M8) 4 3401 ~  3980
14 0-1120-00816 PLANE WASHER (M8) 4 3401 ~  3980
15 1-57540-2140 SHAFT 2 3401 ~  3980
16 1-57540-2150 LOCK ASS'Y 1 3401 ~  3980
17 0-1000-00825 BOLT (M8X25) 4 3401 ~  3980
18 0-1100-00820 SPRING WASHER (M8) 4 3401 ~  3980
19 0-1120-00816 PLANE WASHER (M8) 4 3401 ~  3980
20 1-57540-2130 CUSHION 2 3401 ~  3980
21 0-1300-00625 SCREW (M6X25) 2 3401 ~  3980
22 0-1100-00615 SPRING WASHER (M6) 2 3401 ~  3980
23 0-1120-00616 PLANE WASHER (M6) 2 3401 ~  3980

1-25

silv
erh

orn
.co

.uk



FIG. 204A FRAME RELATED PARTS (3/3) (FLOOR PLATE AND
OPERATOR’S SEAT) (SERIAL N0.3981-)

1-26

silv
erh

orn
.co

.uk



FIG. 204A

INDEX PART NO. DESCRIPTION Q'TY SERIAL NO.

1 1-57520-2510 FLOOR PLATE. LH. SIDE 1 3981 ~
2 1-57520-2520 FLOOR PLATE. R.H. SIDE 1 3981 ~
3 1-57520-2650 BRACKET 1 3981 ~
4 0-1000-01025 BOLT (M10X25) 4 3981 ~
5 0-1100-01025 SPRING WASHER (M10) 4 3981 ~
6 0-1120-01020 PLANE WASHER (M10) 4 3981 ~
7 1-57520-2220 REAR VIEW MIRROR 1 3981 ~
8 1-57540-3110 OPERATOR'S SEAT 1 3981 ~
9 1-57540-3150 SEAT BELT 1 3981 ~

10 1-57540-3120 BASE 1 3981 ~
11 0-1200-00806 NUT (M8) 4 3981 ~
12 0-1100-00820 SPRING WASHER (M8) 4 3981 ~
13 0-1120-00816 PLANE WASHER (M8) 4 3981 ~
14 1-57540-2140 SHAFT 2 3981 ~
15 1-57540-2150 LOCK ASS’Y 1 3981 ~
16 0-1000-00825 BOLT (M8X25) 4 3981 ~
17 0-1100-00820 SPRING WASHER (M8) 4 3981 ~
18 0-1120-00816 PLANE WASHER (M8) 4 3981 ~
19 1-57540-2130 CUSHION 2 3981 ~
20 0-1300-00625 SCREW (M6X25) 2 3981 ~
21 0-1100-00615 SPRING WASHER (M6) 2 3981 ~
22 0-1120-00616 PLANE WASHER (M6) 2 3981 ~

1-27

silv
erh

orn
.co

.uk



FIG. 211 ROPS CANOPY RELATED PARTS (SERIAL N0.3981-)

1-28

silv
erh

orn
.co

.uk



FIG. 211

INDEX PART NO. DESCRIPTION Q'TY SERIAL NO.

1 1-57550-3110 ROPS CANOPY 1 3981 ~
2 1-57520-3650 BRACKET 1 3981 ~
3 0-1000-01030 BOLT (M10X30) 4 3981 ~
4 0-1100-01025 SPRING WASHER (M10) 4 3981 ~
5 0-1160-01032 PLANE WASHER (M10) 4 3981 ~
6 0-1000-01035 BOLT (M10X35) 3 3981 ~
7 0-1100-01025 SPRING WASHER (M10) 3 3981 ~
8 0-1120-01020 PLANE WASHER (M10) 3 3981 ~

1-29

silv
erh

orn
.co

.uk



FIG. 301 UNDER CARRIAGE RELATED PARTS (TRAVEL MOTOR AND IDLER)

PY92380
6

1 -2 2

silv
erh

orn
.co

.uk



FIG. 301

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57310-1110 TRACK RUBBER 2 3401 ~
2 1-38630-0012 TRAVEL MOTOR ASS'Y 2 3401 ~
3 0-1000-31435 BOLT (M14X35) 18 3401 ~
4 0-1100-31435 SPRING WASHER (M l4) 18 3401 ~
5 1-38320-1110 SPROCKET 2 3401 —
6 0-1000-31430 BOLT (M l4X30) 18 3401 —
7 0-1100-31435 SPRING WASHER (M14) 18 3401 ~

1-37330-0010 IDLER ASS'Y 2 3401 ~
8 1-37330-1110 •IDLER 1 3401 ~
9 1-12330-1120 •SHAFT 1 3401 ~

10 0-2000-03130 •O-RING (G30) 2 3401 —
11 0-6002-30207 ■ ROLLER BEARING 2 3401 ~
12 1-11330-0020 • FLOATING SEAL ASS’Y 2 3401 ~
13 1-12330-1150 •CAP 2 3401 ~
14 0-3300-01635 •SNAP RING 2 3401 ~
15 1-37330-1240 SLIDE HOLDER 2 3401 ~
16 1-10330-1160 LOCK OLATE 4 3401 ~
17 0-1000-01225 BOLT (M12X25) 8 3401 ~
18 0-1100-01230 SPRING WASHER (M12) 8 3401 ~
19 0-1200-33024 NUT (M30) 4 3401 ~
20 0-1100-03075 SPRING WASHER (M30) 4 3401 ~
21 1-10330-1211 RECOIL SPRING 2 3401 ~
22 1-10330-1220 CYLINDER 2 3401 —
23 1-10330-1230 TRACK ADJUSTABLE VALVE 2 3401 ~
24 1-38330-1210 STOPPER SLEEVE 2 3401 ~

1-23

silv
erh

orn
.co

.uk



FIG. 311 UNDER CARRIAGE RELATED PARTS (CARRIER ROLLER)

13.

14 -— «>

/

12

A s a
De t a i i A

9
8

10

PV90786

1-24

silv
erh

orn
.co

.uk



FIG. 311

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1-38340-0010 CARRIER ROLLER ASS'y 4 3401 ~
1 1-12340-2110 •CARRIER ROLLER 1 3401 ~
2 1-38340-1120 •SHAFT 1 3401 ~
3 1-11330-0020 • FLOATING SEAL ASS'Y 1 3401 ~
4 0-6000-06207 •BALL BEARING 2 3401 —
5 0-3310-02572 •SNAP RING 1 3401 —
6 1-43350-1180 • RING NUT 1 3401 ~
7 1-45350-1190 •LOCK WASHER 1 3401 ~
8 1-12340-1140 •CAP 1 3401 ~
9 0-2000-03170 • O-RING (G70) 1 3401 ~

10 0-4010-00200 •PLUG 1 3401 —
11 0-1000-00825 •BOLT (M8X25) 8 3401 ~
12 0-1100-00820 ■SPRING WASHER (M8) 8 3401 ~
13 0-1000-01225 BOLT (M12X25) 8 3401 ~
14 0-1100-01230 SPRING WASHER (M l2) 8 3401 ~

1-25

silv
erh

orn
.co

.uk



FIG. 321 UNDER CARRIAGE RELATED PARTS (TRACK ROLLER)

1-26

silv
erh

orn
.co

.uk



FIG. 321

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-37350-1210 PIVOT SHAFT 4 3401 ~
2 1-57310-1120 BUSHING 8 3401 ~
3 1-57350-0020 DUST SEAL 8 3401 ~

1-57350-0010 TRACK ROLLER ASS'Y 10 3401 ~
4 1-57350-2110 •TRACK ROLLER 1 3401 ~
5 1-37350-1120 •SHAFT 1 3401 ~
6 0-6000-06009 •BALL BEARING 2 3401 ~
7 0-3310-02575 • SNAP RING 2 3401 ~
8 1-11350-0020 ■FLOATING SEAL 2 3401 ~
9 1-11350-1130 ■CAP 2 3401 ~

10 0-1350-00830 ■SCREW (M8X30) 2 3401 ~
11 0-2000-03145 ■ O-RING (G45) 2 3401 —
12 1-37350-1140 PLATE 8 3401 —
13 0-1200-33024 NUT (M30) 28 3401 —
14 0-1100-03075 SPRING WASHER (M30) 28 3401 ~
15 0-1120-03045 PLANE WASHER (M30) 4 3401 —

1-27

silv
erh

orn
.co

.uk



FIG. 401 STEERING CONTROL SYSTEM (1/2)

8 — f

Я <1020 
See Fig.402

c

PV92748

1-28

silv
erh

orn
.co

.uk



FIG. 401

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57420-2110 CONTROL LEVER 1 3401 ~
2 1-57420-1010 KNOB 1 3401 ~
3 0-1200-01008 NUT (M10) 1 3401 —
4 1-57420-3130 BOOT 1 3401 ~
5 1-57420-2120 PILLOW BLOCK 1 3401 ~
6 1-57420-2140 PALTE 2 3401 —
7 1-57420-2150 GUIDE 2 3401 ~
8 0-1000-01050 BOLT (M10X50) 4 3401 ~
9 0-1200-01008 NUT (M10) 4 3401 ~

10 0-1120-01020 PLANE WASHER (M10) 4 3401 ~
11 1-57420-2210 COVER 1 3401 ~
12 0-1000-00816 BOLT (M8X16) 4 3401 —
13 0-1100-00820 SPRING WASHER (M8) 4 3401 —
14 0-1120-00816 PLANE WASHER (M8) 4 3401 —
15 1-57420-2220 BODY 1 3401~
16 1-57420-2230 BASE 1 3401 ~
17 0-1000-01030 BOLT (M l0X30) 4 3401 —
18 0-1100-01025 SPRING WASHER (M10) 4 3401 ~
19 0-1120-01020 PLANE WASHER (M10) 4 3401 —
20 0-1000-51035 BOLT (M10X35) 2 3401 —
21 0-1200-01008 NUT (M10) 2 3401 —
22 0-3400-00100 GREASE NIPPLE 1 3401 ~
23 1-57420-2350 ARM 1 3401 —
24 0-1200-01210 NUT (M20) 1 3401 ~
25 0-1100-01230 SPRING WASHER (M12) 1 3401 ~
26 0-1120-01223 PLANE WASHER (M12) 1 3401 ~
27 1-57420-2410 ROD 2 3401 —
28 1-57420-2510 ROD END (L.H. THREAD) 2 3401 —
29 0-1201-00806 NUT (M8. L.H. THREAD) 2 3401 —
30 1-57420-2520 ROD END (L.H. THREAD) 2 3401 ~
31 0-1200-00806 NUT (M8) 2 3401 ~
32 0-1200-00806 NUT (M8) 4 3401 ~

33 0-1100-00820 SPRING WASHER (M8) 4 3401 —
34 0-1120-00816 PLANE WASHER (M8) 2 3401 —
35 1-57520-2310 COVER 1 3401 —
36 0-1000-00816 BOLT (M8X16) 4 3401 ~
37 0-1100-00820 SPRING WASHER (M8) 4 3401 ~
38 0-1120-00816 PLANE WASHER (M8) 4 3401 ~

1-29

silv
erh

orn
.co

.uk



FIG. 402 STEERING CONTROL SYSTEM (2/2) (SERIAL N0.3401-3593)

f
С

b  i v  I 0 ,\
'i n I . С (f’'*

X * j ' n \ \  11
29

\ '

j U F O ' J ' ^ 6 7 T  
HydrauiIс Pure

17

Г - Ю

31
34

33 о о  * 4 0 1 1 # ®  
л г  see F ig .ao i

/  < У 7 [ / - Ь  
Main Frarns - PV92749

1-30

silv
erh

orn
.co

.uk



FIG. 402

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57420-2610 INNER SHAFT 1 3401-3593
2 1-57420-2620 OUTER SHAFT 1 3401-3593
3 1-57420-2630 BUSHING 2 3401-3593
4 1-57420-2650 INNER SHAFT LEVER 1 3401-3593
5 1-57420-2660 OUTER SHAFT LEVER 1 3401-3593
6 1-57420-2670 INNER SHAFT LEVER 1 3401-3593
7 1-57420-2680 SPRING PIN 2 3401-3593
8 0-3230-06028 SPRING PIN (Ф6Х28) 2 3401-3593
9 0-1000-00825 BOLT (M8X25) 1 3401-3593

10 0-1200-00806 NUT (M8) 1 3401-3593
11 1-57420-2690 SNAP RING 2 3401-3593
12 1-57420-2710 PILLOW BLOCK 1 3401~3593
13 0-1000-00612 BOLT (M6X12) 2 3401-3593
14 0-1100-00615 SPRING WASHER (M6) 2 3401-3593
15 0-1120-00616 PLANE WASHER (M6) 2 3401-3593
16 1-57420-2720 PILLOW BLOCK 1 3401-3593
17 0-1000-01016 BOLT (MlOX 16) 2 3401-3593
18 0-1100-01025 SPRING WASHER (M10) 2 3401-3593
19 0-1120-01020 PLANE WASHER (M10) 2 3401 —3593
20 1-57420-2420 ROD (M8X55) 1 3401-3593
21 1-57420-2430 ROD (M8X280) 1 3401-3593
22 1-57420-2510 ROD END (L.H. THREAD) 2 3401-3593
23 0-1201-00806 NUT (M8, L.H. THREAD) 2 3401 —3593
24 1-57420-2520 ROD END 2 3401 —3593
25 0-1200-00806 NUT (M8) 2 3401-3593
26 0-1200-00806 NUT (M8) 2 3401 —3593
27 0-1100-00820 SPRING WASHER (M8) 2 3401 —3593
28 0-1120-00816 PLANE WASHER (M8) 2 3401-3593
29 1-57420-2530 SELF-LOCK NUT (M8) 2 3401 —3593
30 1-57520-2350 BRACKET 1 3401 —3593
31 1-57520-2360 BRACKET 1 3401 —3593
32 0-1000-00820 BOLT (M8X20) 4 3401 ~3593
33 0-1100-00820 SPRING WASHER (M8) 4 3401 ~3593
34 0-1120-00816 PLANE WASHER (M8) 4 3401~3593
35 1-57520-2380 COVER 1 3401 ~3593
36 0-1000-00820 BOLT (M8X20) 2 3401 ~3593
37 0-1100-00820 SPRING WASHER (M8) 2 3401 ~3593
38 0-1160-00823 PLANE WASHER (M8) 2 3401-3593

1-31

silv
erh

orn
.co

.uk



FIG. 402A STEERING CONTROL SYSTEM (2/2) (SERIAL N0.3594-)

282t>^

3 4 /
3 3  V o  V 4 0 l® # B 3  

See F ig .401

Л У 7 1 / - 4  
Main Frene PV927S0

1-32

silv
erh

orn
.co

.uk



FIG. 402A

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57420-3610 INNER SHAFT 1 3594~

2 1-57420-3620 OUTER SHAFT 1 3594~

3 1-57420-2630 BUSHING 2 3594~
4 1-57420-2650 INNER SHAFT LEVER 1 3594~
5 1-57420-2660 OUTER SHAFT LEVER 1 3594~
6 1-57420-2670 INNER SHAFT LEVER 1 3594~
7 1-57420-2680 SPRING PIN 2 3594~
8 0-3230-06028 SPRING PIN (Ф6Х28) 2 3594~
9 0-1000-00825 BOLT (M8X25) 1 3594~

10 0-1200-00806 NUT (M8) 1 3594~
11 1-57420-2690 SNAP RING 2 3594—

12 1-57420-2710 PILLOW BLOCK 1 3594~
13 0-1000-00612 BOLT (M6X12) 2 3594~
14 0-1100-00615 SPRING WASHER (M6) 2 3594~

15 0-1120-00616 PLANE WASHER (M6) 2 3594~
16 1-57420-2720 PILLOW BLOCK 1 3594~
17 0-1000-01016 BOLT (MlOX 16) 2 3594~

18 0-1100-01025 SPRING WASHER (M10) 2 3594~
19 0-1120-01020 PLANE WASHER (M10) 2 3594—
20 1-57420-3420 ROD (M8X90) 1 3594—

21 1-57420-3430 ROD (M8X220) 1 3594~
22 1-57420-2510 ROD END (L.H. THREAD) 2 3594~
23 0-1201-00806 NUT (M8. L.H. THREAD) 2 3594~
24 1-57420-2520 ROD END 2 3594~
25 0-1200-00806 NUT (M8) 2 3594~
26 0-1200-00806 NUT (M8) 2 3594~
27 0-1100-00820 SPRING WASHER (M8) 2 3594~
28 0-1120-00816 PLANE WASHER (M8) 2 3594~
29 1-57420-2530 SELF-LOCK NUT (M8) 2 3594~

30 1-57520-2350 BRACKET 1 3594~
31 1-57520-2360 BRACKET 1 3594~
32 0-1000-00820 BOLT (M8X20) 4 3594~

33 0-1100-00820 SPRING WASHER (M8) 4 3594~
34 0-1120-00816 PLANE WASHER (M8) 4 3594~

35 1-57520-2380 COVER 1 3594~
36 0-1000-00820 BOLT (M8X20) 2 3594~
37 0-1100-00820 SPRING WASHER (M8) 2 3594~

38 0-1160-00823 PLANE WASHER (M8) 2 3594~

1-33

silv
erh

orn
.co

.uk



FIG. 411 ENGINE CONTROL SYSTEM

PV92751

1-34

silv
erh

orn
.co

.uk



FIG. 411

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57410-0030 ENGINE CONTROL LEVER ASS’Y 1 3401 ~
1-57410-3110 •KNOB 1 3401 ~

2 0-1000-00820 BOLT (M8X20) 2 3401 ~
3 0-1100-00820 SPRING WASHER (M8) 2 3401 ~
4 0-1160-00823 PLANE WASHER (M8) 2 3401 —
5 1-57410-2110 CABLE 1 3401 —
6 0-3100-10600 ROD END 1 3401 ~
7 0-1200-00504 NUT (M5) 3 3401 ~
8 0-1100-00513 SPRING WASHER (M5) 1 3401 ~
9 0-1120-00510 PLANE WASHER (M5) 1 3401 ~

10 1-57410-2130 PLATE 1 3401 —
11 0-1120-00616 PLANE WASHER (M6) 1 3401 ~
12 0-3220-02020 COTTER PIN (Ф  2.0X20) 1 3401 ~
13 1-57410-2140 BRACKET 1 3401 ~
14 0-1000-00820 BOLT (M8X20) 3 3401 ~
15 0-1100-00820 SPRING WASHER (M8) 3 3401 ~
16 0-1160-00823 PLANE WASHER (M8) 3 3401 ~

1-35

silv
erh

orn
.co

.uk



FIG. 501 HYDRAULIC PIPING (CONTROL VALVE AND
MAIN PUMP CHARGE LINE) (SERIAL N0.3401-3593)

v u ?

HvorauiIc Tank

See Fig. 505 KD'T- jO/MJk?<Лк? 
\ Hvdraul ic Ciil F i l t e r

Л 4 KD
Hydraulic Punp

З у Ю - Ш ?  
,̂1 control valve

PV92752

1-36

silv
erh

orn
.co

.uk



FIG. 501

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 0-2101-00610 HOSE (3 /4"X 1100) 1 3401~3593
2 0-4340-01206 ELBOW (PT1 1/4X3/4 SLEEVE) 1 3401~3593
3 0-4340-01006 ELBOW (PT1X3/4 SLEEVE) 1 3401~3593
4 0-2700-00035 CLAMP 2 3401~3593
5 1-57610-2040 FLANGE 1 3401~3593
6 0-2000-03130 O-RING (G30) 1 3401 '-'3593
7 0-1020-31045 SOCKET HEAD BOLT (M10X45) 4 3401~3593
8 0-2211-00310 HOSE (3 /8 "X 1100) 1 3401~3593
9 0-4330-00403 ELBOW (PF1/2XPF3/8) 1 3401~3593

0-2010-02418 •O-RING (P I8) 1 3401~3593
10 1-57610-2030 FLANGE 1 3401~3593
11 0-2000-03130 O-RING (G30) 1 3401 '-'3593
12 0-1020-31020 SOCKET HEAD BOLT (M10X20) 4 3401~3593
13 0-4211-00303 NIPPLE (PF3/8XPF3/8) 1 3401~3593

0-2010-02414 •O-RING (P I4) 1 340 l~3593
14 0-2420-00435 HOSE (1/2"X350) 1 3401~3593
15 0-4211-00404 NIPPLE (PF1/2XPF1/2) 1

1
3401~3593

0-2010-02418 •O-RING (P18) 3401 ~3593
16 0-4330-00404 ELBOW (PF1/2XPF1/2) 1 3401 ~3593

0-2010-02418 •O-RING (P18) 1 3401~3593
17 0-2421-00420 HOSE (1/2"X1200) 1 3401~3593
18 0-2520-00425 HOSE (1/2"X250) 1 3401~3593
19 1-57670-2610 TEE(PF1/2XPF1/2XPF3/8) 1 3401 ~3593

0-2010-02418 •O-RING (P I8) 1 3401 ~3593
20 1-57670-2660 TEE (PF1/2XPF1/2XPF1/2) 1 3401 ~3593

0-2010-02418 ■O-RING (P18) 1 3401 ~3593
21 0-4320-00404 ELBOW (PF1/2XPF1/2) 1 3401~3593

0-2010-02418 ■O-RING (P I8) 1 3401 ~3593

1-37

silv
erh

orn
.co

.uk



FIG. 501A HYDRAULIC PIPING (CONTROL VALVE AND
MAIN PUMP CHARGE LINE) (SERIAL N0.3594-)

AT
Hydraulic Tank \  2

1-38

silv
erh

orn
.co

.uk



FIG. 501A

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 0-2230-01085 HOSE (ГХ850) 1 3594~

2 0-4300-01210 ELBOW (PT1 1/4XPF1) 1 3594~

3 0-4300-00810 ELBOW (PT3/4XPF1) 1 3594~
4 0-4121-01708 ADAPTER (UNF1 1/16XPT3/4) 1 3594—
5 0-2211-00310 HOSE (3 /8 "X 1100) 1 3594—
6 0-4321-01403 ELBOW (UNF7/8XPF3/8) 1 3594~

0-2040-02520 •O-RING (P18) 1 3594~
7 0-4211-00303 NIPPLE (PF3/8XPF3/8) 1 3594~

0-2010-02414 •O-RING (P I4) 1 3594~

8 0-2420-00435 HOSE (1/2"X350) 1 3594~
9 0-4211-00404 NIPPLE (PF1/2XPF1/2) 1 3594~

0-2010-02418 •O-RING (P18) 1 3594~
10 0-4330-00404 ELBOW (PF1/2XPF1/2) 1 3594~

0-2010-02418 ■O-RING (P18) 1 3594~
11 0-2221-00320 HOSE (3/8"X1200) 1 3594~
12 0-2220-00340 HOSE (3/8"X400) 1 3594~
13 0-4330-00403 ELBOW (PF1/2XPF3/8) 1 3594~

0-2010-02418 ■O-RING (P18) 1 3594~
14 0-4411-00303 TEE (PF3/8XPF3/8XPT3/8) 1 3594~
15 0-4121-01203 ADAPTER (UNF3/4XPT3/8) 1 3594~

0-2040-02217 • O-RING 1 3594—
16 0-4326-01203 ELBOW (UNF3/4XPF3/8) 1 3594~

0-2040-02217 ■ O-RING 1 3594~

1-39

silv
erh

orn
.co

.uk



FIG. 502 HYDRAULIC PIPING (DUMP CYLINDER LINE)
(APPLICABLE TO MST-300VD)

P V S 2 7 5 4

1-40

silv
erh

orn
.co

.uk



FIG. 502

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-37620-0010 CONTROL VALVE ASS'Y 1 3 4 0 1 -
2 0-1000-01035 BOLT (M l0X35) 3 3401 —
3 0-1120-01020 PLANE WASHER (M10) 3 3401 —
4 0-1100-01025 SPRING WASHER (M10) 3 3401 —
5 0-1200-01008 NUT (M10) 3 3401 —
6 0-2211-00355 HOSE (3 /8 ” X1550) 1 3 4 0 1 -
7 0-2211-00355 HOSE (3 /8 ” X1550) 1 3 4 0 1 -
8 0-4211-00303 NIPPLE (PF3/8XPF3/8) 2 3 4 0 1 -

0-2010-02414 •O-RING (P14) 1 3401 —
9 0-4330-00303 ELBOW (PF3/8XPF3/8) 2 3401 —

0-2010-02414 •O-RING (P I4) 1 3 4 0 1 -

1-41

silv
erh

orn
.co

.uk



FIG. 503 HYDRAULIC PIPING (DUMP CYLINDER AND DUMP BODY TURNNING
CYLINDER LINE) (APPLICABLE TO MST-300VDR)

PV S2 75 5

1-42

silv
erh

orn
.co

.uk



FIG. 503

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57620-0030 CONTROL VALVE ASS'Y 1 3401 ~
2 0-1000-01035 BOLT (M10X35) 3 3401 ~
3 0-1120-01020 PLANE WASHER (M10) 3 3401 ~
4 0-1100-01025 SPRING WASHER (MIO) 3 3401 ~
5 0-1200-01008 NUT (M10) 3 3401 ~
6 0-2211-00380 HOSE (3/8"X1800) 1 3401 ~
7 0-2210-00368 HOSE (3/8"X680) 1 3401 ~
8 0-2211-00380 HOSE (3 /8 ” X1800) 1 3401 ~
9 0-2210-00368 HOSE (3 /8 ” X680) 1 3401 ~

10 0-4211-00303 NIPPLE (PF3/8XPF3/8) 2 3401 ~
0-2010-02414 ■O-RING (P I4) 1 3401 —

11 0-4305-00303 ELBOW (PT3/8XPF3/8) 2 3401 ~
12 0-4310-00303 ELBOW (PT3/8XPF3/8) 2 3401 ~
13 0-4320-00303 ELBOW (PF3/8XPF3/8) 2 3401 ~

0-2010-02414 ■O-RING (P I4) 1 3401 ~
14 0-2412-00350 HOSE (3 /8 ” X2500) 1 3401 —
15 0-2412-00350 HOSE (3 /8 ” X2500) 1 3401 —
16 0-2210-00350 HOSE (3/8"X500) 2 3401 ~
17 0-4211-00303 NIPPLE (PF3/8XPF3/8) 2 3401 ~

0-2010-02414 ■O-RING (P14) 1 3401 —
18 0-4414-00303 TEE (PF3/8XPF3/8XPF3/8) 2 3401 ~

0-2010-02414 ■O-RING (P I4) 1 3401 —

1-43

silv
erh

orn
.co

.uk



FIG. 504 HYDRAULIC PIPING (HST MAIN LINE) (SERIAL N0.3401-3593)

Hydraul ic Motor l  H.

PVS2756

1-44

silv
erh

orn
.co

.uk



FIG. 504

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 0-2471-00605 HOSE (3/4"X1050) 1 3401~3593
2 0-2471-00610 HOSE (3 /4 "X1100) 2 3401~3593
3 0-2471-00600 HOSE (3/4"X1000) 1 3401~3593
4 0-4320-00606 ELBOW (PF3/4XPF3/4) 4 3401~3593

0-2010-03524 • O-RING (P24) 1 3401~3593
5 1-57670-2020 FLANGE 3 3401~3593
6 1-57670-2140 FLANGE 1 3401~3593
7 0-2000-03135 O-RING (G35) 4 3401~3593
8 0-1020-31020 SOCKET HEAD BOLT (M10X20) 16 3401~3593
9 0-4211-00406 NIPPLE (PF1/2XPF3/4) 4 3401~3593

0-2010-02418 ■O-RING (P I8) 1 3401~3593

1-45

silv
erh

orn
.co

.uk



FIG. 504A HYDRAULIC PIPING (HST MAIN LINE) (SERIAL N0.3594-)

5

Hydraul ic Motor l. h

P V 9 2 7 5 7

1-46

silv
erh

orn
.co

.uk



FIG. 504A

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 0-2471-00666 HOSE (3 /4"X 1660) 1 3594~

2 0-2471-00663 HOSE (3 /4"X 1630) 1 3594~

3 0-2471-00615 HOSE (3 /4 ” X1150) 1 3594~
4 0-2471-00618 HOSE (3 /4"X  1180) 1 3594~
5 0-4320-00606 ELBOW (UNF1 1/16XPF3/4) 4 3594—

0-2040-03024 ■ O-RING (P24) 1 3594~

6 0-4211-00406 NIPPLE (PF1/2XPF3/4) 4 3594~

0-2010-02418 •O-RING (P18) 1 3594~

1-47

silv
erh

orn
.co

.uk



FIG. 505 HYDRAULIC PIPING (PARKING BRAKE AND
H-L SPEED VALVE LINE) (SERIAL N0.3401-3593)

f O ' J t V t J  1 7 4  K9 
Hydraulic O il F i l t e r

jW  К □ 
Hwjraul

Hydraulic Motor L. К
PVS2758

1-48

silv
erh

orn
.co

.uk



FIG. 505

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57620-2040 SOLENOID VALVE ASS'Y 1 3401~3593
FOR PARKING BRAKE AND H-L SPEED SELECTION

2 1-57620-2110 BRACKET 1 3401~3593

3 0-1000-01020 BOLT (M l0X20) 2 3401~3593
4 0-1100-01025 SPRING WASHER (M10) 2 3401~3593
5 0-1100-01020 PLANE WASHER (M10) 2 3401~3593
6 0-1000-00820 BOLT (M8X20) 4 3401~3593
7 0-1100-00820 SPRING WASHER (M8) 4 3401~3593
8 0-1120-00816 PLANE WASHER (M8) 4 3401~3593
9 0-2221-00340 SUPPLY HOSE (3/8"X1400) 1 3401~3593

10 0-4330-00303 ELBOW (PF3/8XPF3/8) 1 3401~3593
0-2010-02414 •O-RING (P14) 1 3401~3593

11 0-2420-00250 PARKING BRAKE HOSE (1/4"X500) 1 3401~3593
12 0-2420-00230 PARKING BRAKE HOSE (1/4"X300) 1 3401~3593
13 0-2420-00273 PARKING BRAKE HOSE (1/4"X730) 1 340 l~3593
14 0-2420-00275 H-L SPEED SELECT HOSE (1/4"X750) 1 3401~3593
15 0-2420-00290 H-L SPEED SELECT HOSE (1/4"X900) 1 3401~3593
16 0-2420-00245 H-L SPEED SELECT HOSE (1/4"X450) 1 3401 ~3593
17 0-4211-00202 NIPPLE (PF1/4XPF1/4) 1 3401 ~3593

0-2010-02411 •O-RING (P11) 1 3401~3593
18 0-4211-00302 NIPPLE (PF3/8XPF1/4) 1 3401~3593

0-2010-02414 ■O-RING (P I4) 1 3401~3593
19 0-4325-00202 ELBOW (PF1/4XPF1 /4 ) 2 3401 ~3593

0-2010-02411 •O-RING (P11) 1 3401 ~3593
20 1-57670-2210 BLOCK 2 3401 ~3593
21 0-1000-00640 BOLT (M6X40) 4 3401 ~3593
22 0-1100-00615 SPRING WASHER (M6) 4 3401~3593
23 0-1120-00616 PLANE WASHER (M6) 4 340 l~3593
24 0-4330-00202 ELBOW (PF1/4XPF1 /4 ) 2 3401 ~3593

0-2010-02411 •O-RING (P11) 1 3401 ~3593
25 0-4211-00202 NIPPLE (PF1/4XPF1/4) 4 3401 ~3593

0-2010-02411 •O-RING (P11) 1 3401 ~3593
26 0-2421-00325 RETURN HOSE (3 /8 ” X1250) 1 3401 ~3593
27 0-4211-00303 NIPPLE (PF3/8XPF3/8) 1 3401 ~3593

0-2010-02414 •O-RING (P14) 1 3401 ~3593
28 1-57370-1620 TEE (PF3/8XPF3/8XPF3/8) 1 3401 ~3593

0-2010-02414 •O-RING (P14) 1 3401 ~3593

1-49

silv
erh

orn
.co

.uk



FIG. 505A HYDRAULIC PIPING (PARKING BRAKE AND
H-L SPEED VALVE LINE) (SERIAL N0.3594-)

PV92759

1-50

silv
erh

orn
.co

.uk



FIG. 505A

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 0-2420-00260 PARKING BRAKE HOSE (1/4"X600) 1 3594~

2 0-2420-00230 PARKING BRAKE HOSE (1/4"X300) 1 3594~

3 0-2420-00273 PARKING BRAKE HOSE (1/4"X730) 1 3594~
4 0-2420-00270 H -L SPEED SELECT HOSE (1/4"X700) 1 3594—
5 0-2420-00290 H -L SPEED SELECT HOSE (1/4"X900) 1 3594—
6 0-2420-00245 H -L SPEED SELECT HOSE (1/4"X450) 1 3594~
7 0-4213-00202 NIPPLE (UNF9/16XPF1 /4 ) 2 3594~

0-2040-02012 • O-RING 1 3594~
8 0-4325-00202 ELBOW (PF1/4XPF1 /4 ) 2 3594~

0-2010-02411 •O-RING (PI 1) 1 3594~
9 1-57670-2210 BLOCK 2 3594~

10 0-1000-00640 BOLT (M6X40) 4 3594~
11 0-1100-00615 SPRING WASHER (M6) 4 3594~
12 0-1120-00616 PLANE WASHER (M6) 4 3594~

13 0-4330-00202 ELBOW (PF1/4XPF1 /4 ) 2 3594~
0-2010-02411 ■O-RING (PI 1) 1 3594~

14 0-4211-00202 NIPPLE (PF1/4XPF1/4) 4 3594—
0-2010-02411 ■O-RING (P1 1) 1 3594—

1-51

silv
erh

orn
.co

.uk



FIG. 506 HYDRAULIC PIPING (OIL COOLER LINE) (SERIAL N0.3401-3593)

KD'J vOtS-f  
klydraul ic Риш* * * ? - 7  

Oil cooler

jH  K 0 ' J 9 ? t - ' 9 t e  
Hydraulic Motor r.h.

Hydraul ic MDtor l . h.

P V 9 2 7 6 0

i M F a v i i P f y v  
Hydrautic Tank

.S'

1-52

silv
erh

orn
.co

.uk



FIG. 506

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 0-2430-00435 HOSE (1/2"X350) 1 3401~3593
2 0-2230-00460 HOSE (1/2"X600) 1 3401~3593
3 0-2420-00448 HOSE (1/2"X480) 1 3401~3593
4 0-2420-00480 HOSE (1/2"X800) 1 3401~3593
5 0-4211-00404 NIPPLE (PF1/2XPF1/2) 1 3401~3593

02010-02418 ■O-RING (P I8) 1 3401~3593
6 1-57670-2630 TEE (PF1/2XPF1/2XPF1/2) 1 3401~3593

0-2010-02418 •O-RING (P18) 1 3401~3593
7 1-57670-2640 ADAPTER (PF1/2XPF1/2) 1 3401~3593

0-2010-02418 •O-RING (P I8) 1 340 l~3593
8 0-4211-00404 NIPPLE (PF1/2XPF1/2) 3 3401~3593

0-2010-02418 •O-RING (P18) 1 3401~3593
9 0-4330-00404 ELBOW (PF1/2XPF1/2) 2 3401~3593

0-2010-02418 ■O-RING (P18) 1 3401~3593
10 1-57670-2220 BLOCK 1 340 l~3593
11 0-1000-00855 BOLT (M8X55) 2 3401 ~3593
12 0-1100-00820 SPRING WASHER (M8) 2 3401 ~3593
13 0-1120-00816 PLANE WASHER (M8) 2 3401 ~3593
14 0-2231-00415 HOSE (1/2"X1150) 1 3401 ~3593
15 0-4211-00404 NIPPLE (PF1/2XPF1/2) 1 3401~3593

0-2010-02418 •O-RING (P I8) 1 3401 ~3593
16 0-4210-00404 NIPPLE (PT1/2XPF1/2) 1 3401 ~3593
17 0-2230-00685 HOSE (3/4"X850) 1 3401 ~3593
18 0-4210-00406 NIPPLE (PT1/2XPF3/4) 1 3401 ~3593
19 0-4300-01006 ELBOW (PT1XPF3/4) 1 3401 ~3593

1-53

silv
erh

orn
.co

.uk



FIG. 506A HYDRAULIC PIPING (OIL COOLER LINE) (SERIAL N0.3594-)

F C ' b ? ? v 7  
Hydraulic Tank

I

Hydraulic mo to r l . h.

PVS2761

1-54

silv
erh

orn
.co

.uk



FIG. 506A

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 0-2330-00455 HOSE (1/2"X550) 1 3594~

2 0-2430-00465 HOSE (1/2"X650) 1 3594~
3 0-2420-00448 HOSE (1/2"X480) 1 3594~
4 0-2420-00480 HOSE (1/2"X800) 1 3594~
5 0-4321-01704 ELBOW (UNF1 1/16XPF1/2) 1 3594~

0-2040-03024 • O-RING 1 3594—

6 0-4412-0404 TEE (PT1/2XPF1/2XPF1/2) 1 3594~
0-2010-02418 ■O-RING (P18) 1 3594~

7 0-4121-01704 ADAPTER (UNF1 1/16XPT1/2) 1 3594~
0-2040-03024 ■ O-RING 1 3594—

8 0-4211-00404 NIPPLE (PF1/2XPF1/2) 3 3594—

0-2010-02418 ■O-RING (P18) 1 3594~
9 0-4330-00404 ELBOW (PF1/2XPF1/2) 2 3594~

0-2010-02418 ■O-RING (P18) 1 3594~

10 1-57670-2220 BLOCK 2 3594~
11 0-1000-00855 BOLT (M8X55) 4 3594—
12 0-1100-00820 SPRING WASHER (M8) 4 3594—

13 0-1120-00816 PLANE WASHER (M8) 4 3594~
14 0-2231-00415 HOSE (1 /2 "X 1150) 1 3594~
15 0-4211-00404 NIPPLE (PF1/2XPF1/2) 1 3594~

0-2010-02418 ■O-RING (P I8) 1 3594~
16 0-4210-00404 NIPPLE (PT1/2X PF1/2) 1 3594—
17 0-2230-00685 HOSE (3/4"X850) 1 3594~

18 0-4210-00406 NIPPLE (PT1/2XPF3/4) 1 3594~
19 0-4300-01006 ELBOW (PT1XPF3/4) 1 3594~

1-55

silv
erh

orn
.co

.uk



FIG. 507 HYDRAULIC PIPING (TRAVEL MOTOR AND MAIN PUMP DRAIN LINE)
(SERIAL N0.3401-3593)

AT
Hycraui ic Tank

AT K D U 9 ? f > 7  
HVOraui ic  R W

AT
Hydreulic Motor R. н

AT
Hvdraul I с Motor L H

P V 9 2 7 6 2

1-56

silv
erh

orn
.co

.uk



FIG. 507

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 0-2220-00390 HOSE (3/8"X900) 1 3401~ 3593
2 0-2220-00335 HOSE (3/8"X350) 1 3401~3593
3 0-2420-00370 HOSE (3/8"X700) 1 3401~3593
4 0-4211-00303 NIPPLE (PF3/8XPF3/8) 2 3401~3593

0-2010-02414 •O-RING (P I4) 1 3401~3593
5 0-4330-00403 ELBOW (PF1/2XPF3/8) 1 3401~3593

0-2010-02418 •O-RING (P18) 1 3401~3593
6 0-4211-00403 NIPPLE (PF1/2XPF3/8) 1 3401~3593

0-2010-02418 •O-RING (P18) 1 3401~ 3593
7 1-57670-2220 BLOCK 1 3401~3593
8 0-1000-00855 BOLT (M8X55) 2 3401~3593
9 0-1100-00820 SPRING WASHER (M8) 2 3401~3593

10 0-1120-00816 PLANE WASHER (M8) 2 3401~ 3593
11 0-4001-00400 PLUG (PF1/2) 1 3401~3593
12 0-2010-02418 O-RING (P I8) 1 340 l~3593
13 0-4211-00403 NIPPLE (PF1/2XPF3/8) 1 3401~3593

0-2010-02418 ■O-RING (P I8) 1 340 l~3593
14 (1-57370-1620) TEE (PF3/8XPF3/8XPF3/8) 1 3401~3593

(0-2010-02414) ■O-RING (P14) 1 3401 ~3593
15 0-2230-00435 HOSE (1/2"X350) 1 3401 ~3593
16 0-2430-00450 HOSE (1/2"X500) 1 3401 ~3593
17 0-4320-00404 ELBOW (PF1/2XPF1/2) 1 3401~3593

0-2010-02418 ■O-RING (P I8) 1 3401~ 3593
18 1-57670-2630 TEE (PF1/2XPF1/2XPF1/2) 1 3401 ~3593

0-2010-02418 •O-RING (P I8) 1 3401 ~3593
19 0-4330-00404 ELBOW (PF1/2XPF1 /2 ) 1 3401 ~3593

0-2010-02418 •O-RING (P I8) 1 3401~ 3593
20 1-57670-3250 CHECK VALVE ASS'Y 1 3401~ 3593
21 0-4320-00404 ELBOW (PF1/2XPF1/2) 1 3401~ 3593

0-2010-02418 •O-RING (P18) 1 3401 ~3593
22 0-4130-01004 ADAPTER (PT1XPF1/2) 1 3401 ~3593

1-57

silv
erh

orn
.co

.uk



FIG. 507A HYDRAULIC PIPING (TRAVEL MOTOR AND MAIN PUMP DRAIN LINE)
(SERIAL N0.3594-)

AT К □ 'J « ,9 '9 'j '}  
Hvdraulic Tank

AT FD »Jv7*>7  
HvflrauiI с putd

AT
Hydraut iс Motor r. h.

AT KO’J T.2E-9SW  
Hydraulic Motor l . к

P V 9 2 7 6 3

1-58

silv
erh

orn
.co

.uk



FIG. 507A

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 0-2220-00390 HOSE (3/8"X900) 1 3594~

2 0-2220-00335 HOSE (3/8"X350) 1 3594~

3 0-2420-00370 HOSE (3/8"X700) 1 3594~
4 0-4211-00303 NIPPLE (PF3/8XPF3/8) 2 3594~

0-2010-02414 ■O-RING (P I4) 1 3594~
5 0-4330-00403 ELBOW (PF1/2XPF3/8) 1 3594~

0-2010-02418 -O-RING (P18) 1 3594~
6 0-4211-00403 NIPPLE (PF1/2XPF3/8) 1 3594~

0-2010-02418 ■O-RING (P I8) 1 3594~
7 1-57670-2220 BLOCK 1 3594—
8 0-1000-00855 BOLT (M8X55) 2 3594—

9 0-1100-00820 SPRING WASHER (M8) 2 3594~
10 0-1120-00816 PLANE WASHER (M8) 2 3594~
11 0-4001-00400 PLUG (PF1/2) 1 3594~

12 0-2010-02418 O-RING (P I8) 1 3594~
13 0-4211-00403 NIPPLE (PF1/2XPF3/8) 1 3594~

0-2010-02418 ■O-RING (P I8) 1 3594~
14 0-4211-00303 NIPPLE (PF3/8XPF3/8) 1 3594~

0-2010-02414 ■O-RING (P14) 1 3594—
15 0-2430-00480 HOSE (1/2"X800) 1 3594—

16 0-2231-00400 HOSE (1/2"X1000) 1 3594~
17 0-4321-01704 ELBOW (UNF1 1 /16X P F I/2 ) 1 3594~

0-2040-03024 ■ O-RING 1 3594~

18 0-4411-00404 TEE (PF1/2XPF1/2XPT1/2) 1 3594~
19 0-4121-01704 ADAPTER (UNF1 1/16XPF1/2) 1 3594~

0-2040-03024 ■ O-RING 1 3594~

20 0-4330-00404 ELBOW (PF1/2XPF1 /2 ) 1 3594~
0-2010-02418 ■O-RING (P I8) 1 3594~

21 1-57670-3250 CHECK VALVE ASS’Y 1 3594~

22 0-4320-00404 ELBOW (PF1/2XPF1 /2 ) 1 3594~
0-2010-02418 ■O-RING (P18) 1 3594~

23 0-4130-01004 ADAPTER (PT1XPF1/2) 1 3594~

1-59

silv
erh

orn
.co

.uk



FIG. 551 HYDRAULIC OIL TANK (SERIAL N0.3401-3413)

see Fig. 202

P V 9 2 7 6 4

1-60

silv
erh

orn
.co

.uk



FIG. 551

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57660-2110 HYDRAULIC OIL TANK 1 3401 —3413
2 1-57660-2120 CAP 1 3401 —3413
3 1-57660-2130 COVER 1 3401 —3413
4 0-1000-00816 BOLT (M8X16) 4 3401 —3413
5 0-1100-00820 SPRING WASHER (M8) 4 3401 —3413
6 0-1120-00816 PLANE WASHER (M8) 4 3401 —3413
7 1-57660-2140 OIL LEVEL GAUGE 1 3401~3413
8 1-57660-2150 HOSE 1 3401 — 3413
9 1-57660-2160 STRAINER 1 3401 —3413

10 0-2000-03185 O-RING (G85) 1 3401 —3413
11 0-1000-01025 BOLT (M l0X25) 4 3401 —3413
12 0-1100-01025 SPRING WASHER (M10) 4 3401 —3413
13 0-1120-01020 PLANE WASHER (M10) 4 3401 —3413
14 1-57150-2150 DRAIN PLUG 1 3401 —3413
15 0-2010-02414 O-RING (P I4) 1 3401 — 3413
16 0-1000-01025 BOLT (M l0X25) 6 3401 —3413
17 0-1100-01025 SPRING WASHER (M10) 6 3401 —3413
18 0-1120-01020 PLANE WASHER (M10) 6 3401 — 3413
19 1-57520-2410 COVER 1 3401 — 3413
20 0-1000-00816 BOLT (M8X16) 4 3401~3413
21 0-1100-00820 SPRING WASHER (M8) 4 3401 —3413
22 0-1160-00823 PLANE WASHER (M8) 4 3401 —3413
23 1-57520-2420 BRACKET 1 3401 —3413
24 0-1000-00816 BOLT (M8X16) 4 3401 ~3413
25 0-1100-00820 SPRING WASHER (M8) 4 3401 — 3413
26 0-1120-00816 PLANE WASHER (M8) 4 3401~3413

1-61

silv
erh

orn
.co

.uk



FIG. 551A HYDRAULIC OIL TANK (SERIAL N0.3414-)

see F ig .202

PV 9 2 7 6 5

1-62

silv
erh

orn
.co

.uk



FIG. 551A

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57660-3110 HYDRAULIC OIL TANK 1 3414~
2 1-57660-3120 CAP 1 3414—

3 1-57660-3130 COVER 1 3414—
4 0-1000-00816 BOLT (M8X16) 4 3414—
5 0-1100-00820 SPRING WASHER (M8) 4 3414~
6 0-1120-00816 PLANE WASHER (M8) 4 3414~
7 1-57660-2140 OIL LEVEL GAUGE 1 3414~

8 1-57660-2160 STRAINER 1 3414—
9 0-2000-03185 O-RING (G85) 1 3414—

10 0-1000-01025 BOLT (M l0X25) 4 3414—

11 0-1100-01025 SPRING WASHER (M10) 4 3414—

12 0-1120-01020 PLANE WASHER (M10) 4 3414—
13 1-57150-2150 DRAIN PLUG 1 3414—
14 0-2010-02414 O-RING (P14) 1 3414—

15 0-1000-01025 BOLT (M l0X25) 6 3414—
16 0-1100-01025 SPRING WASHER (M10) 6 3414—

17 0-1120-01020 PLANE WASHER (M10) 6 3414—

18 1-57520-2410 COVER 1 3414—
19 0-1000-00816 BOLT (M8X16) 4 3414—
20 0-1100-00820 SPRING WASHER (M8) 4 3414—

21 0-1160-00823 PLANE WASHER (M8) 4 3414—

22 1-57520-2420 BRACKET 1 3414—
23 0-1000-00816 BOLT (M8X16) 4 3414—
24 0-1100-00820 SPRING WASHER (M8) 4 3414~
25 0-1120-00816 PLANE WASHER (M8) 4 3414~

1-63

silv
erh

orn
.co

.uk



FIG. 555 HYDRAULIC OIL FILTER (SERIAL N0.3401-3403)

D t t a i  1 A

PV92487

1-64

silv
erh

orn
.co

.uk



FIG. 555

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1-57650-0010 OIL FILTER ASS’Y 1 3401~3403
1 1-57650-1110 •HEAD ASS'Y 1 3401~3403
2 1-57650-1120 ■ELEMENT ASS'Y 1 3401~3403

3 0-1090-01020 BOLT (M l0X20) 4 3401~3403

silv
erh

orn
.co

.uk



FIG. 555A HYDRAULIC OIL FILTER (SERIAL N0.3404-)

Я  202
see F ig .202

A 3* Ш 
Detail A

P V 9 2 7 6 6

1 -6 6

silv
erh

orn
.co

.uk



FIG. 555A

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1-57650-0030 OIL FILTER ASS'Y 1 3404~
1 1-57650-3110 •HEAD 1 3404~

2 1-57650-3120 ■BYPASS VALVE 1 3404~

3 1-57650-3130 •ELEMENT 1 3404~
4 1-57650-3140 • O-RING 1 3404~
5 1-57650-3150 •BACK-UP RING 1 3404~

6 1-57650-3160 •CASE 1 3404~
7 0-1000-00665 BOLT (M6X65) 2 3404~
8 0-1120-00616 SPRING WASHER (M6) 4 3404~

9 0-1200-00605 NUT (M6) 2 3404~
10 0-1100-00615 PLANE WASHER (M6) 2 3404~

1-67

silv
erh

orn
.co

.uk



FIG. 601 DUMP BODY RELATED PARTS (APPLICABLE TO MST-300VD)

PVS2 767

1 -6 8

silv
erh

orn
.co

.uk



FIG. 601

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57710-2110 DUMP BODY 1 3401 ~
2 1-57710-2120 SIDE DOOR. L.H. (WELDED) 1 3401 ~
3 1-57710-2120 SIDE DOOR, R.H. (WELDED) 1 3401 ~
4 1-57710-2140 HINGE (WELDED) 6 3401 ~
5 1-57710-2170 LOCK. L.H. (WELDED) 1 3401 ~

1-57710-2180 LOCK, R.H. (WELDED) 1 3401 ~
6 1-57710-2150 REAR SIDE DOOR 1 3401 ~
7 1-57710-2650 SAFETY LOCK (WELDED) 2 3401 ~
8 1-57710-1220 HINGE PIN BRACKET (WELDED) 2 3401 ~
9 1-57710-1360 •BUSHING 1 3401 ~

10 1-57710-1250 CYLINDER PIN BRACKET (WELDED) 1 3401~
11 1-57710-1170 LEVER 4 3401 ~
12 0-1200-01210 NUT (M12) 8 3401 ~
13 1-57710-1310 HINGE PIN 2 3401 ~
14 0-3400-00100 GREASE NIPPLE 2 3401 ~
15 0-1000-31290 BOLT (M l2X90) 2 3401 —
16 0-1200-31210 NUT (M l2) 4 3401 —
17 1-57710-1400 CUSHION ASS'Y 2 3401 ~
18 1-57710-1410 YOKE 2 3401 ~
19 0-1200-01210 NUT (M12) 2 3401 —
20 0-3200-01027 PIN 4 3401 ~
21 0-3220-03015 COTTER PIN (Ф  3.0X15) 4 3401 —
22 1-57710-1420 HOOK, L.H. 1 3401 ~

1-57710-1460 HOOK, R.H. 1 3401 ~
23 1-57710-1430 ARM ASS'Y. L.H. 1 3401 ~

1-57710-1440 ARM ASS’Y, R.H. 1 3401 ~
24 1-57710-1450 SPRING 1 3401 —
25 1-57640-0020 DUMP CYLINDER ASS'Y 1 3401 —
26 0-3400-00100 GREASE NIPPLE 2 3401 —
27 1-57710-1320 CYLINDER PIN 2 3401 ~
28 0-1000-31225 BOLT (M12X25) 2 3401 ~
29 1-57710-1330 BUSHING 2 3401 ~

1-69

silv
erh

orn
.co

.uk



FIG. 611 DUMP BODY TURNNING FRAME RELATED PARTS
(APPLICABLE TO MST-300VDR)

8
-9

silv
erh

orn
.co

.uk



FIG. 611

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57750-3110 DUMP BODY TURNNING FRAME 1 3401 ~
2 1-57750-3210 SWING CIRCLE 1 3401 ~
3 0-1000-31265 BOLT (M l2X65) 16 3401 ~
4 0-1000-31260 BOLT (M l2X60) 16 3401 ~
5 1-57750-3120 FRONT SIDE COVER 1 3401 —
6 1-57750-3130 REAR SIDE COVER 1 3401 ~
7 0-1000-01020 BOLT (M l0X20) 4 3401 ~
8 0-1000-01016 BOLT (M10X16) 5 3401 ~
9 0-1100-01025 SPRING WASHER (M10) 9 3401 ~

10 0-1140-01032 HARD WASHER (M10) 9 3401~
11 1-57750-0200 BODY TURNNING CYLINDER ASS’Y 2 3401 ~
12 0-3400-00100 GREASE NIPPLE 2 3401 —
13 0-3400-00190 GREASE NIPPLE 2 3401 —
14 1-57750-3310 PIN 2 3401 —
15 0-1000-31230 BOLT (M l2X30) 2 3401~
16 0-1160-01245 PLANE WASHER (M12) 2 3401 —
17 0-1120-01225 PLANE WASHER (M12) 2 3401 ~
18 1-57750-3410 LINK 1 3401 —
19 0-1000-01640 BOLT (M16X40) 2 3401 —
20 0-1100-01640 SPRING WASHER (M16) 2 3401 —
21 0-3400-00100 GREASE NIPPLE 1 3401 —

1-71

silv
erh

orn
.co

.uk



FIG. 615 DUMP BODY RELATED PARTS (APPLICABLE TO MST-300VDR)

1-72

silv
erh

orn
.co

.uk



FIG. 615

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57710-3510 DUMP BODY 1 3401 ~
2 1-57710-3520 HINGE PIN 2 3401 ~
3 0-3400-00100 GREASE NIPPLE 2 3401 ~
4 0-1000-31230 BOLT (M l2X30) 2 3401 ~
5 0-1140-01232 HARD WASHER (M l2) 2 3401 —
6 1-57640-0100 DUMP CYLINDER ASS'Y 1 3401 —
7 0-3400-00190 GREASE NIPPLE 1 3401 ~
8 0-3400-00100 GREASE NIPPLE 1 3401 ~
9 1-57710-3710 CYLINDER PIN 2 3401 ~

10 0-1000-31230 BOLT (M l2X30) 2 3401 ~
11 0-1140-01232 HARD WASHER (M l2) 2 3401 —
12 1-57710-2610 SAFETY BAR 1 3401 ~
13 1-32710-1650 CUSHION 1 3401 ~
14 1-38710-1630 PIN 1 3401 ~
15 0-1120-01432 PLANE WASHER (M l4) 1 3401 ~
16 0-3220-00422 COTTER PIN (Ф  0.4X22) 1 3401 ~
17 1-57710-3540 CUSHION BLOCK 2 3401 ~
18 0-1000-01080 BOLT (M10X80) 4 3401 ~
19 0-1100-01025 SPRING WASHER (M10) 4 3401 ~
20 0-1120-01020 PLANE WASHER (M10) 4 3401 ~

1-73

silv
erh

orn
.co

.uk



FIG. 701 ELECTRICAL SYSTEM (CONSOLE BOX)

Dum Centro 1 Lever
/
/

1 1

9

13

PV S2 77 0

1-74

silv
erh

orn
.co

.uk



FIG. 701

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57210-3110 INSTRUMENT PANEL 1 3401 ~
2 0-1000-00816 BOLT (M8X16) 5 3401 ~
3 0-1100-00820 SPRING WASHER (M8) 5 3401 ~
4 0-1120-00816 PLANE WASHER (M8) 5 3401 ~
5 1-57210-2140 MONITOR ASS'Y 1 3401 —
6 1-57210-2850 SCREW (M4X30) 4 3401 —
7 1-57210-3210 WIRING HARNESS AND SWITCH ASS’Y 1 3401 ~
8 1-57210-3360 •TURN SIGNAL LAMP SWITCH 1 3401 ~

1-57210-3330 ••CAP 1 3401 ~
9 1-57210-3320 • LIGHT SWITCH 1 3401 ~

1-57210-3330 ••CAP 1 3401 —
10 1-57210-3320 ■HEAD LIGHT HIGH BEAM SWITCH 1 3401 ~

1-57210-3330 ••CAP 1 3401 ~
11 1-57210-3340 ■ HORN SWITCH 1 3401 ~

1-57210-3350 ••CAP 1 3401 ~
12 1-57210-2150 H-L SPEED SELECTOR SWITCH 1 3401 ~

1-57210-3330 •CAP 1 3401 ~
13 1-57210-3380 PARKING BRAKE SWITCH 1 3401 ~

1-57210-3390 •CAP 1 3401 ~
14 1-57210-3370 PRE-HEATING INDICATOR LAMP 1 3401 ~
15 1-57210-3220 WIRING HARNESS 1 3401 ~
16 1-57210-3410 STARTING SWITCH ASS’Y 1 3401 ~

1-57210-3420 ■ SWITCH 1 3401 —
1-57210-3430 •KEY 2 3401 ~
1-57210-3440 ■ OPERATING PLATE 1 3401 ~

1-75

silv
erh

orn
.co

.uk



FIG. 705 ELECTRICAL SYSTEM (CONSOLE WIRING, BUZZER AND RELAY)

A S i  
Detail a

P V 9 2 7 7 1

1-76

silv
erh

orn
.co

.uk



FIG. 705

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57210-3230 WIRING HARNESS 1 3401 ~
2 1-57210-3510 PARKING BRAKE BUZZER 1 3401 ~
3 1-57210-3590 FLASHER RELAY 1 3401 ~
4 0-1300-00510 SCREW (M5X10) 3 3401 ~
5 0-1100-00513 SPRING WASHER (M5) 3 3401 ~
6 0-1130-00510 PLANE WASHER (M5) 3 3401 ~
7 1-57210-3520 STARTER RELAY 1 3401 ~
8 0-1300-00610 SCREW (M6X10) 1 3401 ~
9 0-1100-00615 SPRING WASHER (M6) 1 3401 ~

10 0-1130-00616 PLANE WASHER (M6) 1 3401 ~
11 1-57210-3540 RELAY 5 3401~
12 1-57210-3530 RELAY SOCKET 5 3401 ~
13 0-1300-00510 SCREW (M5X10) 2 3401 ~
14 0-1100-00513 SPRING WASHER (M5) 2 3401 ~
15 0-1130-00510 PLANE WASHER (M5) 2 3401 ~
16 1-57210-2570 GLOW TIMER 1 3401 —
17 1-57210-2580 STOP SOLENOID TIMER 1 3401 —
18 0-1300-00610 SCREW (M6X10) 2 3401 ~
19 0-1100-00615 SPRING WASHER (M6) 2 3401 ~
20 0-1130-00616 PLANE WASHER (M6) 2 3401 —
21 1-57210-2610 FUSE BOX ASS’Y 1 3401 ~
22 0-5060-00015 •BLADE FUSE (15A) 3 3401 —

0-5060-00020 ■BLADE FUSE (20A) 2 3401 ~
23 0-1000-00616 BOLT (M6X16) 2 3401 ~
24 0-1100-00615 SPRING WASHER (M6) 2 3401 ~
25 0-1120-00616 PLANE WASHER (M6) 2 3401 ~

1-77

silv
erh

orn
.co

.uk



FIG. 711 ELECTRICAL SYSTEM (CHASSIS WIRING AND LAMPS)
(SERIAL N0.3401-3593)

instrunent Panel

Alternator

1 1

A i f  ®
Detail A

P V 9 2 7 7 2

1-78

silv
erh

orn
.co

.uk



FIG. 711

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57210-3240 MAIN WIRING HARNESS 1 3401~3593
2 1-57210-2480 •FUSIBLE LINK (45A) 2 3401~3593
3 1-57210-3250 ENGINE WIRING HARNESS 1 3401~3593
4 1-12210-1420 GROUND CONNECTION WIRE 1 3401~3593
5 0-1200-01008 NUT (M10) 1 3401~3593
6 0-1100-01025 SPRING WASHER (M10) 1 3401~3593
7 0-1120-01020 PLANE WASHER (MIO) 1 3401~3593
8 1-57210-3610 HEAD LIGHT ASS'Y 2 3401~3593
9 1-57210-3630 TURN SIGNAL LAMP ASS'Y 2 3401~3593

1-57210-3640 •BULB 1 3401~3593
10 1-57210-3650 HORN 1 3401~3593
11 0-1000-00616 BOLT (M6X16) 2 3401~3593
12 0-1100-00615 SPRING WASHER (M6) 2 3401~3593
13 0-1120-00616 PLANE WASHER (M6) 2 3401~3593
14 1-57210-3710 ENGINE OVER-HEAT SWITCH 1 340 l~3593
15 1-57210-3720 ENGINE WATER TEMP. SENSOR 1 3401~3593
16 1-57210-3730 ENGINE OIL PRESSURE SWITCH 1 3401~3593

1-79

silv
erh

orn
.co

.uk



FIG. 711A ELECTRICAL SYSTEM (CHASSIS WIRING AND LAMPS)
(SERIAL N0.3594-)

1

Detail A

Solenoid valve

instrunent Panel
i y zJ j X \ ^ - j 7 V U / 4  f

Ename stoo so leno id --^

2
f  j l  *9 T  UI Battery,

A lternator

P V 9 2 7 7 3

silv
erh

orn
.co

.uk



FIG. 711A

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57210-3241 MAIN WIRING HARNESS 1 3594~

2 1-57210-2480 •FUSIBLE LINK (45A) 2 3594~

3 1-57210-3250 ENGINE WIRING HARNESS 1 3594~
4 1-12210-1420 GROUND CONNECTION WIRE 1 3594~
5 0-1200-01008 NUT (M10) 1 3594~
6 0-1100-01025 SPRING WASHER (MIO) 1 3594~
7 0-1120-01020 PLANE WASHER (M10) 1 3594~
8 1-57210-3610 HEAD LIGHT ASS’Y 2 3594~
9 1-57210-3630 TURN SIGNAL LAMP ASS'Y 2 3594~

1-57210-3640 •BULB 1 3594~
10 1-57210-3650 HORN 1 3594~
11 0-1000-00616 BOLT (M6X16) 2 3594~
12 0-1100-00615 SPRING WASHER (M6) 2 3594~
13 0-1120-00616 PLANE WASHER (M6) 2 3594~
14 1-57210-3710 ENGINE OVER-HEAT SWITCH 1 3594~
15 1-57210-3720 ENGINE WATER TEMP. SENSOR 1 3594~
16 1-57210-3730 ENGINE OIL PRESSURE SWITCH 1 3594~

1-81

silv
erh

orn
.co

.uk



FIG. 715 ELECTRICAL SYSTEM (BATTERY AND MOUNTING PARTS)

7
8 
9

7

1-82

silv
erh

orn
.co

.uk



FIG. 715

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 0-5000-00750 BATTERY (75D26R) 1 3401 ~
2 1-57210-2310 ANGLE 1 3401 ~
3 1-57210-2320 HOOK BOLT 2 3401 ~
4 0-1200-00605 NUT (M6) 4 3401 ~
5 0-1120-00616 PLANE WASHER (M6) 2 3401 —
6 1-57210-1430 GROUND CONNECTION CABLE 1 3401 —
7 0-1200-01008 NUT (M10) 2 3401 ~
8 0-1100-01025 SPRING WASHER (M10) 1 3401 ~
9 0-1120-01020 PLANE WASHER (M10) 1 3401 ~

10 1-57210-1440 BATTERY CABLE 1 3401 ~

1-83

silv
erh

orn
.co

.uk



FIG. 801 MARKS AND PLATES (JAPANESE)
(SERIAL N0.3401-3980)

14 13

x a
Vie»X

y a
ViewY

U Ш
View U

-29

16

ViewV
W a  
ViewW

21 22  23  24  27

Ы y ^ T -2 8

20  25  26
z a
ViewZ PV92775A

1-92

silv
erh

orn
.co

.uk



FIG. 801

INDEX PART NO. DESCRIPTION Q'TY SERIAL NO,

1 1-12020-1090 CAUTION PLATE. DIESEL FUEL 1 3401 ~  3980
2 1-12020-1190 CAUTION PLATE. FUEL 1 3401 ~  3980
3 1-12020-1030 CAUTION PLATE. HYDRAULIC OIL 1 3401 ~  3980
4 1-12020-1050 CAUTION PLATE. WARM-UP 1 3401 ~  3980
5 1-57010-3020 NAME PLATE. SPECIFICATION 1 3401 ~  3980

6 1-12020-1180 CAUTION PLATE. PERIODICAL 
REPLACEMENT PARTS 1 3401 ~  3980

7 1-57010-3180 CAUTION PLATE. ENGINE STARTING 1 3401 ~  3980
8 1-57010-3010 NAME PLATE. SERIAL NO. 1 3401 ~  3980

9 1-12020-1081 CAUTION PLATE. DOWNHILL 
TRAVELING 1 3401 ~  3980

10 1-12020-1060 CAUTION PLATE. OPERATING AND 
MAINTENANCE 1 3401 ~  3980

11 1-12020-1070 CAUTION PLATE. STARTING AND 
TRAVEUNG 1 3401 ~  3980

12 1-12020-1140 CAUTION PLATE. TRACK ADJUSTING 
VALVE 2 3401 ~  3980

13 1-57010-3030 MARK PLATE. MST-300VD 2 3401 ~  3980
14 1-12020-1150 CAUTION PLATE, RUBBER CRAWLER 1 3401 ~  3980
15 0-7110-00000 MARK PLATE. MOROOKA 1 3401 ~  3980
16 1-12020-1130 CAUTION PLATE, FAN AND PULLEY 1 3401 ~  3980
17 1-12020-1120 CAUTION PLATE, RADIATOR 1 3401 ~  3980
18 1-12020-1020 CAUTION PLATE. MUFFLER 1 3401 ~  3980
19 0-7130-02500 MARK PLATE. 2500KG 1 3401 ~  3980

20 1-30020-2240 OPERATING PLATE, ENGINE 
THROTTLE 1 3401 ~  3980

1-57010-3000 NAME PLATE SET 3401 ~  3980
21 1-57010-3110 •OPERATING PLATE, TURN SIGNAL 1 3401 ~  3980
22 1-57010-3120 •OPERATING PLATE, H-L SPEED 1 3401 ~  3980

23 1-57010-3130 •OPERATING PLATE, HEAD LIGHT 
SWITCH 1 3401 ~  3980

24 1-57010-3140 •MARK PLATE. ENGINE PRE-HEAT 1 3401 ~  3980
25 1-57010-3150 •MARK PLATE. PARKING BRAKE 1 3401 ~  3980
26 1-57010-3160 •OPERATING PLATE. LIGHT SWITCH 1 3401 ~  3980
27 1-57010-3170 •MARK PLATE, HORN SWITCH 1 3401 ~  3980
28 0-7200-00000 OPERATING PLATE. DUMP LEVER 1 3401 ~  3980
29 1-57010-3040 OPERATING PLATE, TRAVEL LEVER 1 3401 ~  3980

1-93

silv
erh

orn
.co

.uk



FIG. 801A MARKS AND PLATES (JAPANESE)
(SERIAL N0.3981-)

View U

ViewYV ie *X

V Щ 
ViewV

W  ff l 
V ie*W

z &
ViewZ PV93198

Д  _____ 
W4) % V

3 L - E

7 —

j—

u -

1-94

silv
erh

orn
.co

.uk



FIG. 801A

INDEX PART NO. DESCRIPTION Q'TY SERIAL NO.

1 1-12020-1090 CAUTION PLATE. DIESEL FUEL 1 3981 ~
2 1-12020-1190 CAUTION PLATE. FUEL 1 3981 ~
3 1-12020-1030 CAUTION PLATE. HYDRAULIC OIL 1 3981 ~
4 1-12020-1050 CAUTION PLATE. WARM-UP 1 3981 ~
5 1-57010-3021 NAME PLATE. SPECIFICATION 1 3981 ~

6 1-12020-1180 CAUTION PLATE. PERIODICAL 
REPLACEMENT PARTS 1 3981 ~

7 1-57010-3180 CAUTION PLATE. ENGINE STARTING 1 3981 ~
8 1-57010-3010 NAME PLATE. SERIAL NO. 1 3981 ~

9 1-12020-1081 CAUTION PLATE. DOWNHILL 
TRAVELING 1 3981 ~

10 1-12020-1060 CAUTION PLATE. OPERATING AND 
MAINTENANCE 1 3981 ~

11 1-12020-1070 CAUTION PLATE. STARTING AND 
TRAVELING 1 3981 ~

12 1-12020-1140 CAUTION PLATE, TRACK ADJUSTING 
VALVE 2 3981 ~

13 1-57010-3030 MARK PLATE. MST-300VD 2 3981 ~
14 1-12020-1150 CAUTION PLATE. RUBBER CRAWLER 1 3981 ~
15 0-7110-00000 MARK PLATE. MOROOKA 1 3981 ~
16 1-12020-1130 CAUTION PLATE. FAN AND PULLEY 1 3981 ~
17 1-12020-1120 CAUTION PLATE. RADIATOR 1 3981 ~
18 1-12020-1020 CAUTION PLATE. MUFFLER 1 3981 ~
19 0-7130-02500 MARK PLATE. 2500KG 1 3981 ~

20 1-30020-2240 OPERATING PLATE ENGINE 
THROTTLE 1 3981 ~

1-57010-3000 NAME PLATE SET 3981 ~
21 1-57010-3110 •OPERATING PLATE, TURN SIGNAL 1 3981 ~
22 1-57010-3120 •OPERATING PLATE, H-L SPEED 1 3981 ~

23 1-57010-3130 •OPERATING PLATE, HEAD LIGHT 
SWITCH 1 3981 ~

24 1-57010-3140 •MARK PLATE, ENGINE PRE-HEAT 1 3981 ~
25 1-57010-3150 •MARK PLATE, PARKING BRAKE 1 3981 ~
26 1-57010-3160 •OPERATING PLATE. LIGHT SWITCH 1 3981 ~
27 1-57010-3170 •MARK PLATE, HORN SWITCH 1 3981 ~
28 0-7200-00000 OPERATING PLATE. DUMP LEVER 1 3981 ~
29 1-57010-3040 OPERATING PLATE. TRAVEL LEVER 1 3981 ~

1-95

silv
erh

orn
.co

.uk



FIG. 802 MARKS AND PLATES (JAPANESE) (APPLICABLE TO MST-300VDR)
(SERIAL N0.3401-3980)

14 13

и a
View U

-30

16

ViewV

17

ViewW

21 22  23  24  27

20  25  26
z a
ViewZ PV92776A

1-96

silv
erh

orn
.co

.uk



RG. 802

INDEX PART NO. DESCRIPTION Q'TY SERIAL NO.

1 1-12020-1090 CAUTION PLATE. DIESEL FUEL 1 3401 ~  3980
2 1-12020-1190 CAUTION PLATE. FUEL 1 3401 ~  3980
3 1-12020-1030 CAUTION PLATE. HYDRAULIC OIL 1 3401 ~  3980
4 1-12020-1050 CAUTION PLATE. WARM-UP 1 3401 ~  3980
5 1-57020-3020 NAME PLATE. SPECIFICATION 1 3401 ~  3980

6 1-12020-1180 CAUTION PLATE. PERIODICAL 
REPLACEMENT PARTS 1 3401 ~  3980

7 1-57010-3180 CAUTION PLATE. ENGINE STARTING 1 3401 ~  3980
8 1-57020-3010 NAME PLATE. SERIAL NO. 1 3401 ~  3980

9 1-12020-1081 CAUTION PLATE. DOWNHILL 
TRAVELING 1 3401 ~  3980

10 1-12020-1060 CAUTION PLATE. OPERATING AND 
MAINTENANCE 1 3401 ~  3980

11 1-12020-1070 CAUTION PLATE. STARTING AND 
TRAVEUNG 1 3401 ~  3980

12 1-12020-1140 CAUTION PLATE. TRACK ADJUSTING 
VALVE 2 3401 ~  3980

13 1-57020-3030 MARK PLATE. MST-300VDR 2 3401 ~  3980
14 1-12020-1150 CAUTION PLATE, RUBBER CRAWLER 1 3401 ~  3980
15 0-7110-00000 MARK PLATE. MOROOKA 1 3401 ~  3980
16 1-12020-1130 CAUTION PLATE, FAN AND PULLEY 1 3401 ~  3980
17 1-12020-1120 CAUTION PLATE, RADIATOR 1 3401 ~  3980
18 1-12020-1020 CAUTION PLATE. MUFFLER 1 3401 ~  3980
19 0-7130-02500 MARK PLATE. 2500KG 1 3401 ~  3980

20 1-30020-2240 OPERATING PLATE, ENGINE 
THROTTLE 1 3401 ~  3980

1-57010-3000 NAME PLATE SET 3401 ~  3980
21 1-57010-3110 •OPERATING PLATE, TURN SIGNAL 1 3401 ~  3980
22 1-57010-3120 •OPERATING PLATE. H-L SPEED 1 3401 ~  3980

23 1-57010-3130 •OPERATING PLATE, HEAD LIGHT 
SWITCH 1 3401 ~  3980

24 1-57010-3140 •MARK PLATE. ENGINE PRE-HEAT 1 3401 ~  3980
25 1-57010-3150 •MARK PLATE. PARKING BRAKE 1 3401 ~  3980
26 1-57010-3160 •OPERATING PLATE. LIGHT SWITCH 1 3401 ~  3980
27 1-57010-3170 •MARK PLATE, HORN SWITCH 1 3401 ~  3980
28 0-7200-00000 OPERATING PLATE. DUMP LEVER 1 3401 ~  3980

29 1-57010-3210 OPERATING PLATE. DUMP BODY 
TURN LEVER 1 3401 ~  3980

30 1-57010-3040 OPERATING PLATE, TRAVEL LEVER 1 3401 ~  3980

1-97

silv
erh

orn
.co

.uk



FIG. 802A MARKS AND PLATES (JAPANESE) (APPLICABLE TO MST-300VDR)
(SERIAL N0.3981-)

v a
ViewV

W  a
ViewW

x a
Vie«rX

y a
ViewY

21 22  23  24  27

-28

2 0  Z a 25 26
ViewZ PV93199

1-98

silv
erh

orn
.co

.uk



FIG. 802A

INDEX PART NO. DESCRIPTION Q'TY SERIAL NO.

1 1-12020-1090 CAUTION PLATE. DIESEL FUEL 1 3981 ~
2 1-12020-1190 CAUTION PLATE. FUEL 1 3981 ~
3 1-12020-1030 CAUTION PLATE. HYDRAULIC OIL 1 3981 ~
4 1-12020-1050 CAUTION PLATE. WARM-UP 1 3981 ~
5 1-57020-3021 NAME PLATE. SPECIFICATION 1 3981 ~

6 1-12020-1180 CAUTION PLATE. PERIODICAL 
REPLACEMENT PARTS 1 3981 ~

7 1-57010-3180 CAUTION PLATE. ENGINE STARTING 1 3981 ~
8 1-57020-3010 NAME PLATE. SERIAL NO. 1 3981 ~

9 1-12020-1081 CAUTION PLATE. DOWNHILL 
TRAVELING 1 3981 ~

10 1-12020-1060 CAUTION PLATE. OPERATING AND 
MAINTENANCE 1 3981 ~

11 1-12020-1070 CAUTION PLATE. STARTING AND 
TRAVELING 1 3981 ~

12 1-12020-1140 CAUTION PLATE, TRACK ADJUSTING 
VALVE 2 3981 ~

13 1-57020-3030 MARK PLATE. MST-300VDR 2 3981 ~
14 1-12020-1150 CAUTION PLATE. RUBBER CRAWLER 1 3981 ~
15 0-7110-00000 MARK PLATE. MOROOKA 1 3981 ~
16 1-12020-1130 CAUTION PLATE. FAN AND PULLEY 1 3981 ~
17 1-12020-1120 CAUTION PLATE. RADIATOR 1 3981 ~
18 1-12020-1020 CAUTION PLATE. MUFFLER 1 3981 ~
19 0-7130-02500 MARK PLATE. 2500KG 1 3981 ~

20 1-30020-2240 OPERATING PLATE ENGINE 
THROTTLE 1 3981 ~

1-57010-3000 NAME PLATE SET 3981 ~
21 1-57010-3110 •OPERATING PLATE, TURN SIGNAL 1 3981 ~
22 1-57010-3120 •OPERATING PLATE, H-L SPEED 1 3981 ~

23 1-57010-3130 •OPERATING PLATE, HEAD LIGHT 
SWITCH 1 3981 ~

24 1-57010-3140 •MARK PLATE, ENGINE PRE-HEAT 1 3981 ~
25 1-57010-3150 •MARK PLATE. PARKING BRAKE 1 3981 ~
26 1-57010-3160 •OPERATING PLATE. LIGHT SWITCH 1 3981 ~
27 1-57010-3170 •MARK PLATE, HORN SWITCH 1 3981 ~
28 0-7200-00000 OPERATING PLATE. DUMP LEVER 1 3981 ~

29 1-57010-3210 OPERATING PLATE. DUMP BODY 
TURN LEVER 1 3981 ~

30 1-57010-3040 OPERATING PLATE. TRAVEL LEVER 1 3981 ~

1-99

silv
erh

orn
.co

.uk



FIG. 811 MARKS AND PLATES (ENGLISH) (APPLICABLE TO MST-300VD)
(SERIAL N0.3401-3980)

w  a  
Vieww

21 22  23  24  27

 \ l § 4 ~ 2 8ГЧЧ
20  25  26

ViewZ PV92775A

X ffl
ViewX

Y a
ViewY

-29
и a
View U

16

v a  
ViewV

1-100

silv
erh

orn
.co

.uk



FIG. 811

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-41010-1280 CAUTION PLATE, DIESEL FUEL 1 3401 ~  3980
2 1-12020-1310 CAUTION PLATE, FUEL 1 3401 ~  3980
3 1-41010-1250 CAUTION PLATE, HYDRAULIC OIL 1 3401 ~  3980
4 1-41010-1230 CAUTION PLATE, WARM-UP 1 3401 ~  3980
5 1-57010-3520 NAME PLATE, SPECIFICATION 1 3401 ~  3980

6 1-12020-1210 CAUTION PLATE, PERIODICAL 
REPLACEMENT PARTS 1 3401 ~  3980

7 1-57010-3580 CAUTION PLATE, ENGINE STARTING 1 3401 ~  3980
8 1-57010-3510 NAME PLATE, SERIAL NO. 1 3401 ~  3980

9 1-41010-1290 CAUTION PLATE. DOWNHILL 
TRAVELING 1 3401 ~  3980

10 1-41010-1330 CAUTION PLATE. OPERATING AND 
MAINTENANCE 1 3401 ~  3980

11 1-41010-1320 CAUTION PLATE. STARTING AND 
TRAVELING 1 3401 ~  3980

12 1-41010-1270 CAUTION PLATE. TRACK ADJUSTING 
VALVE 2 3401 ~  3980

13 1-57010-3030 MARK PLATE. MST-300VD 2 3401 ~  3980
14 1-41010-1240 CAUTION PLATE, RUBBER CRAWLER 1 3401 ~  3980
15 0-7110-00000 MARK PLATE. MOROOKA 1 3401 ~  3980
16 1-41010-1260 CAUTION PLATE, FAN AND PULLEY 1 3401 ~  3980
17 1-41010-1300 CAUTION PLATE. RADIATOR 1 3401 ~  3980
18 1-41010-1220 CAUTION PLATE. MUFFLER 1 3401 ~  3980
19 0-7130-12500 MARK PLATE. 2500KG 1 3401 ~  3980

20 1-30020-2240 OPERATING PLATE. ENGINE 
THROTTLE 1 3401 ~  3980

1-57010-3000 NAME PLATE SET 3401 ~  3980
21 1-57010-3110 •OPERATING PLATE, TURN SIGNAL 1 3401 ~  3980
22 1-57010-3120 •OPERATING PLATE. H-L SPEED 1 3401 ~  3980

23 1-57010-3130 •OPERATING PLATE. HEAD LIGHT 
SWITCH 1 3401 ~  3980

24 1-57010-3140 •MARK PLATE. ENGINE PRE-HEAT 1 3401 ~  3980
25 1-57010-3150 •MARK PLATE. PARKING BRAKE 1 3401 ~  3980
26 1-57010-3160 •OPERATING PLATE. LIGHT SWITCH 1 3401 ~  3980
27 1-57010-3170 •MARK PLATE. HORN SWITCH 1 3401 ~  3980
28 0-7200-10000 OPERATING PLATE. DUMP LEVER 1 3401 ~  3980
29 1-57010-3540 OPERATING PLATE. TRAVEL LEVER 1 3401 ~  3980

1-101

silv
erh

orn
.co

.uk



FIG. 811A MARKS AND PLATES (ENGLISH) (APPLICABLE TO MST-300VD)
(SERIAL N0.3981-)

v я
ViewV

w я
ViewW

X Я  Y Я
ViewX ViewY

21 22  23  24  27

20 z я  25 26
ViewZ PV93198

1-102

silv
erh

orn
.co

.uk



FIG. 811A

INDEX PART NO. DESCRIPTION Q'TY SERIAL NO.

1 1-41010-1280 CAUTION PLATE. DIESEL FUEL 1 3981 ~
2 1-12020-1310 CAUTION PLATE. FUEL 1 3981 ~
3 1-41010-1250 CAUTION PLATE. HYDRAULIC OIL 1 3981 ~
4 1-41010-1230 CAUTION PLATE. WARM-UP 1 3981 ~
5 1-57010-3521 NAME PLATE. SPECIFICATION 1 3981 ~

6 1-12020-1210 CAUTION PLATE. PERIODICAL 
REPLACEMENT PARTS 1 3981 ~

7 1-57010-3580 CAUTION PLATE. ENGINE STARTING 1 3981 ~
8 1-57010-3510 NAME PLATE. SERIAL NO. 1 3981 ~

9 1-41010-1290 CAUTION PLATE. DOWNHILL 
TRAVELING 1 3981 ~

10 1-41010-1330 CAUTION PLATE. OPERATING AND 
MAINTENANCE 1 3981 ~

11 1-41010-1320 CAUTION PLATE. STARTING AND 
TRAVELING 1 3981 ~

12 1-41010-1270 CAUTION PLATE, TRACK ADJUSTING 
VALVE 2 3981 ~

13 1-57010-3030 MARK PLATE. MST-300VD 2 3981 ~
14 1-41010-1240 CAUTION PLATE. RUBBER CRAWLER 1 3981 ~
15 0-7110-00000 MARK PLATE. MOROOKA 1 3981 ~
16 1-41010-1260 CAUTION PLATE. FAN AND PULLEY 1 3981 ~
17 1-41010-1300 CAUTION PLATE. RADIATOR 1 3981 ~
18 1-41010-1220 CAUTION PLATE. MUFFLER 1 3981 ~
19 0-7130-12500 MARK PLATE. 2500KG 1 3981 ~

20 1-30020-2240 OPERATING PLATE ENGINE 
THROTTLE 1 3981 ~

1-57010-3000 NAME PLATE SET 3981 ~
21 1-57010-3110 •OPERATING PLATE, TURN SIGNAL 1 3981 ~
22 1-57010-3120 •OPERATING PLATE, H-L SPEED 1 3981 ~

23 1-57010-3130 •OPERATING PLATE, HEAD LIGHT 
SWITCH 1 3981 ~

24 1-57010-3140 •MARK PLATE, ENGINE PRE-HEAT 1 3981 ~
25 1-57010-3150 •MARK PLATE. PARKING BRAKE 1 3981 ~
26 1-57010-3160 •OPERATING PLATE. LIGHT SWITCH 1 3981 ~
27 1-57010-3170 •MARK PLATE, HORN SWITCH 1 3981 ~
28 0-7200-10000 OPERATING PLATE. DUMP LEVER 1 3981 ~
29 1-57010-3540 OPERATING PLATE. TRAVEL LEVER 1 3981 ~

1-103

silv
erh

orn
.co

.uk



FIG. 812 MARKS AND PLATES (ENGLISH) (APPLICABLE TO MST-300VDR)
(SERIAL N0.3401-3980)

14 13

i n -
Г

t H _ T ]Cx)
I f f l

с a  [ ] a  i

J I

и Ш
View U

16

-30

ViewV

17

£

-19

w m
ViewW

Y a
V ienY

21 22 23 24 27

20 25 26
z m
ViewZ PV92776A

1-104

silv
erh

orn
.co

.uk



RG. 812

INDEX PART NO. DESCRIPTION Q'TY SERIAL NO.

1 1-41010-1280 CAUTION PLATE. DIESEL FUEL 1 3401 ~  3980
2 1-12020-1310 CAUTION PLATE, FUEL 1 3401 ~  3980
3 1-41010-1250 CAUTION PLATE. HYDRAULIC OIL 1 3401 ~  3980
4 1-41010-1230 CAUTION PLATE. WARM-UP 1 3401 ~  3980
5 1-57020-3520 NAME PLATE. SPECIFICATION 1 3401 ~  3980

6 1-12020-1210 CAUTION PLATE. PERIODICAL 
REPLACEMENT PARTS 1 3401 ~  3980

7 1-57010-3580 CAUTION PLATE. ENGINE STARTING 1 3401 ~  3980
8 1-57020-3510 NAME PLATE. SERIAL NO. 1 3401 ~  3980

9 1-41010-1290 CAUTION PLATE. DOWNHILL 
TRAVELING 1 3401 ~  3980

10 1-41010-1330 CAUTION PLATE. OPERATING AND 
MAINTENANCE 1 3401 ~  3980

11 1-41010-1320 CAUTION PLATE. STARTING AND 
TRAVELING 1 3401 ~  3980

12 1-41010-1270 CAUTION PLATE, TRACK ADJUSTING 
VALVE 2 3401 ~  3980

13 1-57020-3030 MARK PLATE. MST-300VDR 2 3401 ~  3980
14 1-41010-1240 CAUTION PLATE. RUBBER CRAWLER 1 3401 ~  3980
15 0-7110-00000 MARK PLATE. MOROOKA 1 3401 ~  3980
16 1-41010-1260 CAUTION PLATE. FAN AND PULLEY 1 3401 ~  3980
17 1-41010-1300 CAUTION PLATE. RADIATOR 1 3401 ~  3980
18 1-41010-1220 CAUTION PLATE. MUFFLER 1 3401 ~  3980
19 0-7130-12500 MARK PLATE. 2500KG 1 3401 ~  3980

20 1-30020-2240 OPERATING PLATE ENGINE 
THROTTLE 1 3401 ~  3980

1-57010-3000 NAME PLATE SET 3401 ~  3980
21 1-57010-3110 •OPERATING PLATE, TURN SIGNAL 1 3401 ~  3980
22 1-57010-3120 •OPERATING PLATE, H-L SPEED 1 3401 ~  3980

23 1-57010-3130 •OPERATING PLATE, HEAD LIGHT 
SWITCH 1 3401 ~  3980

24 1-57010-3140 •MARK PLATE, ENGINE PRE-HEAT 1 3401 ~  3980
25 1-57010-3150 •MARK PLATE. PARKING BRAKE 1 3401 ~  3980
26 1-57010-3160 •OPERATING PLATE. LIGHT SWITCH 1 3401 ~  3980
27 1-57010-3170 •MARK PLATE, HORN SWITCH 1 3401 ~  3980
28 0-7200-10000 OPERATING PLATE. DUMP LEVER 1 3401 ~  3980

29 1-57010-3220 OPERATING PLATE. DUMP BODY 
TURN LEVER 1 3401 ~  3980

30 1-57010-3540 OPERATING PLATE. TRAVEL LEVER 1 3401 ~  3980

1-105

silv
erh

orn
.co

.uk



FIG. 812A MARKS AND PLATES (ENGLISH) (APPLICABLE TO MST-300VDR)
(SERIAL N0.3981-)

v я  
ViewV

X Я  Y Я
ViewX ViewY

21 22 23 24 27

-28

20 z я 25 26
ViewZ PV93199

W Я  
ViewW

1-106

silv
erh

orn
.co

.uk



FIG. 812A

INDEX PART NO. DESCRIPTION Q'TY SERIAL NO.

1 1-41010-1280 CAUTION PLATE. DIESEL FUEL 1 3981 ~
2 1-12020-1310 CAUTION PLATE, FUEL 1 3981 ~
3 1-41010-1250 CAUTION PLATE. HYDRAULIC OIL 1 3981 ~
4 1-41010-1230 CAUTION PLATE. WARM-UP 1 3981 ~
5 1-57020-3521 NAME PLATE. SPECIFICATION 1 3981 ~

6 1-12020-1210 CAUTION PLATE. PERIODICAL 
REPLACEMENT PARTS 1 3981 ~

7 1-57010-3580 CAUTION PLATE. ENGINE STARTING 1 3981 ~
8 1-57020-3510 NAME PLATE. SERIAL NO. 1 3981 ~

9 1-41010-1290 CAUTION PLATE. DOWNHILL 
TRAVELING 1 3981 ~

10 1-41010-1330 CAUTION PLATE. OPERATING AND 
MAINTENANCE 1 3981 ~

11 1-41010-1320 CAUTION PLATE. STARTING AND 
TRAVELING 1 3981 ~

12 1-41010-1270 CAUTION PLATE, TRACK ADJUSTING 
VALVE 2 3981 ~

13 1-57020-3030 MARK PLATE. MST-300VDR 2 3981 ~
14 1-41010-1240 CAUTION PLATE. RUBBER CRAWLER 1 3981 ~
15 0-7110-00000 MARK PLATE. MOROOKA 1 3981 ~
16 1-41010-1260 CAUTION PLATE. FAN AND PULLEY 1 3981 ~
17 1-41010-1300 CAUTION PLATE. RADIATOR 1 3981 ~
18 1-41010-1220 CAUTION PLATE. MUFFLER 1 3981 ~
19 0-7130-12500 MARK PLATE. 2500KG 1 3981 ~

20 1-30020-2240 OPERATING PLATE ENGINE 
THROTTLE 1 3981 ~

1-57010-3000 NAME PLATE SET 3981 ~
21 1-57010-3110 •OPERATING PLATE, TURN SIGNAL 1 3981 ~
22 1-57010-3120 •OPERATING PLATE, H-L SPEED 1 3981 ~

23 1-57010-3130 •OPERATING PLATE, HEAD LIGHT 
SWITCH 1 3981 ~

24 1-57010-3140 •MARK PLATE, ENGINE PRE-HEAT 1 3981 ~
25 1-57010-3150 •MARK PLATE. PARKING BRAKE 1 3981 ~
26 1-57010-3160 •OPERATING PLATE. LIGHT SWITCH 1 3981 ~
27 1-57010-3170 •MARK PLATE, HORN SWITCH 1 3981 ~
28 0-7200-10000 OPERATING PLATE. DUMP LEVER 1 3981 ~

29 1-57010-3220 OPERATING PLATE. DUMP BODY 
TURN LEVER 1 3981 ~

30 1-57010-3540 OPERATING PLATE. TRAVEL LEVER 1 3981 ~

1-107

silv
erh

orn
.co

.uk



NUMERICAL INDEX

silv
erh

orn
.co

.uk



17
16
11
09
09
11
11
08
08
09

23
27
23
27
17
17
08
03
07
14

08
15
15
15
15
02
08
05
04
03

11
16
10
15
33
03
17
06
02
02

04
09
09
08
18
22
17
13
14
14

FIG. No. INDEX P A R T S No. FIG. No.
402 13 o--1000-00825 204

402A 13 o--1000-00825 204A
101 20 o--1000-00825 311
121 24 o--1000-00825 402
201 19 o--1000-00825 402A

201A 19 o--1000-00855 506
202 19 o--1000-00855 506A

202A 19 o--1000-00855 507
705 23 o--1000-00855 507A
711 11 o--1000-00865 115

711A 11 o--1000-01016 202
101 21 o--1000-01016 202
203 16 o--1000-01016 202A
505 21 o--1000-01016 202A

505A 10 o--1000-01016 402
555A 07 o--1000-01016 402A
101 24 o--1000-01016 611
101 27 o--1000-01020 115
111 04 o--1000-01020 611
203 12 o--1000-01025 115

203 23 o--1000-01025 121
203 27 o--1000-01025 201
203 31 o--1000-01025 201A
401 12 o--1000-01025 202
401 36 o--1000-01025 202A
551 04 o--1000-01025 203
551 20 o--1000-01025 203
551 24 o--1000-01025 204

551A 04 o--1000-01025 204A
551A 19 o--1000-01025 505

551A 23 o--1000-01025 551
701 02 o--1000-01025 551
101 30 o--1000-01025 551A
111 03 o--1000-01025 551A
121 21 o--1000-01030 101
201 04 o--1000-01030 211

201A 04 o--1000-01030 401
202 04 o--1000-01035 211

202A 04 o--1000-01035 502
402 32 o--1000-01035 503

402 36 o--1000-01045 101
402A 32 o--1000-01045 105
402A 36 o--1000-01045 105A
411 02 o--1000-01050 401
411 14 o--1000-01080 615
505 06 o--1000-01220 115
201 09 o--1000-01225 301

201A 09 o--1000-01225 311
202 09 o--1000-01430 105

202A 09 o--1000-01430 105A

9-2

silv
erh

orn
.co

.uk



20
22
05
05
05
05
13
24
28
32

13
18
12
17
12
13
33
37
27
33

37
27
33
37
03
15
07
12
12
09

09
05
21
25
05
20
24
03
05
05

18
34
11
11
06
15
09
16
16
16

FIG. No. INDEX P A R T S No. FIG. No.
611 19 0-1100-00820 115
105 10 0-1100-00820 121

105A 10 0-1100-00820 201
601 28 0-1100-00820 201A
611 15 0-1100-00820 202
615 04 0-1100-00820 202A
615 10 0-1100-00820 203
101 07 0-1100-00820 203
611 04 0-1100-00820 203
611 03 0-1100-00820 203

601 15 0-1100-00820 204
301 06 0-1100-00820 204
301 03 0-1100-00820 204A
401 20 0-1100-00820 204A
101 17 0-1100-00820 311
111 07 0-1100-00820 401
105 04 0-1100-00820 401

105A 04 0-1100-00820 401
105 07 0-1100-00820 402

105A 07 0-1100-00820 402

501 12 0-1100-00820 402
504 08 0-1100-00820 402A
501 07 0-1100-00820 402A
555 03 0-1100-00820 402A
411 08 0-1100-00820 411
705 05 0-1100-00820 411
705 14 0-1100-00820 505
101 22 0-1100-00820 506
121 25 0-1100-00820 506A
201 20 0-1100-00820 507

201A 20 0-1100-00820 507A
202 20 0-1100-00820 551

202A 20 0-1100-00820 551
203 19 0-1100-00820 551
204 22 0-1100-00820 551A

204A 21 0-1100-00820 551A
402 14 0-1100-00820 551A

402A 14 0-1100-00820 701
505 22 0-1100-01020 505

505A 11 0-1100-01025 101

555A 10 0-1100-01025 101
705 09 0-1100-01025 101
705 19 0-1100-01025 105
705 24 0-1100-01025 105A
711 12 0-1100-01025 115

711A 12 0-1100-01025 115
101 25 0-1100-01025 121
101 28 0-1100-01025 201
101 31 0-1100-01025 201A
111 05 0-1100-01025 202

9-3

silv
erh

orn
.co

.uk



08
25
13
13
05
26
32
06
10
21

23
14
25
29
33
14
19
13
18
14

34
38
28
34
28
34
08
13
13
10

10
06
26
06
25
04
19
35
12
12

04
16
10
25
29
25
29
10
07
06

FIG. No. INDEX P A R T S No. FIG. No.
202 24 0-1120-00616 555A
202 28 0-1120-00616 705

202A 16 0-1120-00616 711
202A 24 0-1120-00616 711A
202A 28 0-1120-00616 715
203 03 0-1120-00816 101
203 09 0-1120-00816 101
204 06 0-1120-00816 111

204A 05 0-1120-00816 115
211 04 0-1120-00816 115

211 07 0-1120-00816 121
401 18 0-1120-00816 203
402 18 0-1120-00816 203

402A 18 0-1120-00816 203
502 04 0-1120-00816 203
503 04 0-1120-00816 204
505 04 0-1120-00816 204
551 12 0-1120-00816 204A
551 17 0-1120-00816 204A

551A 11 0-1120-00816 401

551A 16 0-1120-00816 401
611 09 0-1120-00816 401
615 19 0-1120-00816 402
711 06 0-1120-00816 402

711A 06 0-1120-00816 402A
715 08 0-1120-00816 402A
101 09 0-1120-00816 505
111 08 0-1120-00816 506
115 23 0-1120-00816 506A
301 18 0-1120-00816 507

311 14 0-1120-00816 507A
401 25 0-1120-00816 551
105 15 0-1120-00816 551

105A 15 0-1120-00816 551A
611 20 0-1120-00816 551A
301 20 0-1120-00816 701
321 14 0-1120-01020 101
301 04 0-1120-01020 101
301 07 0-1120-01020 105
411 09 0-1120-01020 105A

101 23 0-1120-01020 115
121 26 0-1120-01020 115
203 17 0-1120-01020 121
204 23 0-1120-01020 202

204A 22 0-1120-01020 202
402 15 0-1120-01020 202A

402A 15 0-1120-01020 202A
411 11 0-1120-01020 203
505 23 0-1120-01020 204

505A 12 0-1120-01020 204A

9-4

silv
erh

orn
.co

.uk



17
17
17
17
04
05
16
07
18
09

04
19
07
10
07
10
07
10
07
10

12
11
31
32
10
25
26
10
25
26

05
03
09
21
05
05
05
05
07
08

24
12
19
16
19
13
29
23
23
11

FIG. No. INDEX P A R T S No. FIG. No.
211 08 0-1160-01032 201
401 10 0-1160-01032 201A
401 19 0-1160-01032 202
402 19 0-1160-01032 202A

402A 19 0-1160-01032 203
502 03 0-1160-01032 211
503 03 0-1160-01245 611
551 13 0-1200-00504 411
551 18 0-1200-00605 203

551A 12 0-1200-00605 555A

551A 17 0-1200-00605 715
615 20 0-1200-00806 115
711 07 0-1200-00806 201

711A 07 0-1200-00806 201
715 09 0-1200-00806 201A
101 10 0-1200-00806 201A
111 09 0-1200-00806 202
115 24 0-1200-00806 202
401 26 0-1200-00806 202A
611 17 0-1200-00806 202A

201 25 0-1200-00806 204
201A 25 0-1200-00806 204A
615 15 0-1200-00806 401
321 15 0-1200-00806 401
705 06 0-1200-00806 402
705 15 0-1200-00806 402
705 10 0-1200-00806 402
705 20 0-1200-00806 402A
611 10 0-1200-00806 402A
615 05 0-1200-00806 402A

615 11 0-1200-01008 115
201 21 0-1200-01008 401

201A 21 0-1200-01008 401
202 21 0-1200-01008 401

202A 21 0-1200-01008 502
101 29 0-1200-01008 503
201 06 0-1200-01008 711
201 11 0-1200-01008 711A

201A 06 0-1200-01008 715
201A 11 0-1200-01210 101

202 06 0-1200-01210 401
202 11 0-1200-01210 601

202A 06 0-1200-01210 601
202A 11 0-1200-31210 601
402 38 0-1200-33024 301

402A 38 0-1200-33024 321
411 04 0-1201-00806 401
411 16 0-1201-00806 402
551 22 0-1201-00806 402A

551A 21 0-1220-00804 115

9-5

silv
erh

orn
.co

.uk



10
13
09
06
05
06
07
08
09
15

06
08
09
15
05
06
12
13
17
18

19
21
05
06
12
13
20
22
04
07

15
16
06
05
05
07
17
19
01
04

16
07
09
08
05
06
07
06
08
02

FIG. No. INDEX P A R T S No. FIG. No.
705 04 0-2010-02418 501A
705 13 0-2010-02418 501A
705 08 0-2010-02418 504
705 18 0-2010-02418 504A
204 21 0-2010-02418 506

204A 20 0-2010-02418 506
201 28 0-2010-02418 506

201A 28 0-2010-02418 506
321 10 0-2010-02418 506
301 10 0-2010-02418 506

501 06 0-2010-02418 506A
501 11 0-2010-02418 506A
504 07 0-2010-02418 506A
321 11 0-2010-02418 506A
311 09 0-2010-02418 507
551 10 0-2010-02418 507

551A 09 0-2010-02418 507
505 17 0-2010-02418 507
505 19 0-2010-02418 507
505 24 0-2010-02418 507

505 25 0-2010-02418 507
505A 08 0-2010-02418 507
505A 13 0-2010-02418 507A
505A 14 0-2010-02418 507A
121 07 0-2010-02418 507A
501 13 0-2010-02418 507A

501A 07 0-2010-02418 507A
502 08 0-2010-02418 507A
502 09 0-2010-03524 504
503 10 0-2040-02012 505A

503 13 0-2040-02217 501A
503 17 0-2040-02217 501A
503 18 0-2040-02520 501A
505 10 0-2040-03024 504A
505 18 0-2040-03024 506A
505 27 0-2040-03024 506A
505 28 0-2040-03024 507A
507 04 0-2040-03024 507A
507 14 0-2101-00610 501

507A 04 0-2150-01040 121

507A 14 0-2210-00350 503
551 15 0-2210-00368 503

551A 14 0-2210-00368 503
501 09 0-2211-00310 501
501 15 0-2211-00310 501A
501 16 0-2211-00355 502
501 19 0-2211-00355 502
501 20 0-2211-00380 503
501 21 0-2211-00380 503

501A 09 0-2220-00335 507

9-6

silv
erh

orn
.co

.uk



18
05
04
13
14
38
06
20
26
26

16
12
21
06
06
08
08
13
13
14

05
07
22
14
26
12
21
03
08
13

07
11
11
10
15
07
19
04
22
23

16
16
18
18
17
25
14
18
13
07

FIG. No. INDEX P A R T S No. FIG. No.
507A 02 0-2520-00425 501
501A 12 0-2700-00012 121
507 01 0-2700-00035 501

507A 01 0-2700-00075 111
501A 11 0-2700-00080 111
505 09 0-2710-00050 101
507 15 0-3100-10600 411
506 02 0-3200-01027 601
506 17 0-3220-00422 201

506A 17 0-3220-00422 201A

501A 01 0-3220-00422 615
507A 16 0-3220-02020 411
506 14 0-3220-03015 601

506A 14 0-3230-05310 105
506A 01 0-3230-05310 105A
503 14 0-3230-06028 402
503 15 0-3230-06028 402A
505 12 0-3250-01025 105

505A 02 0-3250-01025 105A
505 16 0-3300-01635 301

505A 06 0-3310-02572 311
505 11 0-3310-02575 321

505A 01 0-3400-00100 401
505A 04 0-3400-00100 601
505 13 0-3400-00100 601

505A 03 0-3400-00100 611
505 14 0-3400-00100 611
505 15 0-3400-00100 615

505A 05 0-3400-00100 615
507 03 0-3400-00190 611

507A 03 0-3400-00190 615
501 14 0-4001-00400 507

501A 08 0-4001-00400 507A
506 03 0-4010-00200 311

506A 03 0-4121-01203 501A
506 04 0-4121-01704 506A

506A 04 0-4121-01704 507A
505 26 0-4121-01708 501A
501 17 0-4130-01004 507
506 01 0-4130-01004 507A

507 16 0-4210-00404 506
506A 02 0-4210-00404 506A
507A 15 0-4210-00406 506
504 03 0-4210-00406 506A
504 01 0-4211-00202 505
504 02 0-4211-00202 505

504A 03 0-4211-00202 505A
504A 04 0-4211-00302 505
504A 02 0-4211-00303 501
504A 01 0-4211-00303 501A

9-7

silv
erh

orn
.co

.uk



09
09
19
20
03
02
14
18
06
18

01
22
22
06
04
11
15
15
15
15

15
15
15
15
19
19
19
19
19
19

19
19
28
28
28
28
28
28
28
28

16
21
22
23
06
12
03
08
09
18

FIG. No. INDEX P A R T S No. FIG. No.
502 08 0-4330-00404 506
503 10 0-4330-00404 506A
503 17 0-4330-00404 507
505 27 0-4330-00404 507A
507 04 0-4340-01006 501

507A 04 0-4340-01206 501
507A 14 0-4411-00303 501A
507 06 0-4411-00404 507A
507 13 0-4412-00404 506A

507A 06 0-4414-00303 503

507A 13 0-5000-00750 715
501 15 0-5060-00015 705

501A 09 0-5060-00020 705
506 05 0-6000-06009 321
506 08 0-6000-06207 311
506 15 0-6002-30207 301

506A 08 0-7110-00000 801
506A 15 0-7110-00000 801A
504 09 0-7110-00000 802

504A 06 0-7110-00000 802A

505A 07 0-7110-00000 811
501A 03 0-7110-00000 811A
506 19 0-7110-00000 812

506A 19 0-7110-00000 812A
501A 02 0-7130-02500 801
503 11 0-7130-02500 801A
503 12 0-7130-02500 802
503 13 0-7130-02500 802A
501 21 0-7130-12500 811
507 17 0-7130-12500 811A

507 21 0-7130-12500 812
507A 22 0-7130-12500 812A
504 04 0-7200-00000 801

504A 05 0-7200-00000 801A
501A 06 0-7200-00000 802
506A 05 0-7200-00000 802A
507A 17 0-7200-10000 811
505 19 0-7200-10000 811A

505A 08 0-7200-10000 812
501A 16 0-7200-10000 812A

505 24 1-10330-1160 301
505A 13 1-10330-1211 301
502 09 1-10330-1220 301
505 10 1-10330-1230 301
501 09 1-11110-1110 101

501A 13 1-11330-0020 301
507 05 1-11330-0020 311

507A 05 1-11350-0020 321
501 16 1-11350-1130 321

501A 10 1-11510-1210 201

9-8

silv
erh

orn
.co

.uk



06
02
02
02
02
06
06
06
06
02

02
02
02
04
04
09
13
08
01
20

20
20
20
20
20
20
20
23
23
13

08
08
15
05
12
01
01
05
24
01

02
02
24
24
14
18
18
18
18

FIG. No. INDEX P A R T S No. FIG. No.
201A 18 1-12020-1180 802A
202 18 1-12020-1190 801

202A 18 1-12020-1190 801A
801 18 1-12020-1190 802

801A 18 1-12020-1190 802A
802 18 1-12020-1210 811

802A 18 1-12020-1210 811A
801 03 1-12020-1210 812

801A 03 1-12020-1210 812A
802 03 1-12020-1310 811

802A 03 1-12020-1310 811A
801 04 1-12020-1310 812

801A 04 1-12020-1310 812A
802 04 1-12210-1420 711

802A 04 1-12210-1420 711A
801 10 1-12330-1120 301

801A 10 1-12330-1150 301
802 10 1-12340-1140 311

802A 10 1-12340-2110 311
801 11 1-30020-2240 801

801A 11 1-30020-2240 801A
802 11 1-30020-2240 802

802A 11 1-30020-2240 802A
801 09 1-30020-2240 811

801A 09 1-30020-2240 811A
802 09 1-30020-2240 812

802A 09 1-30020-2240 812A
801 01 1-32710-1650 201

801A 01 1-32710-1650 201A
802 01 1-32710-1650 615

802A 01 1-37330-0010 301
801 17 1-37330-1110 301

801A 17 1-37330-1240 301
802 17 1-37350-1120 321

802A 17 1-37350-1140 321
801 16 1-37350-1210 321

801A 16 1-37620-0010 502
802 16 1-38320-1110 301

802A 16 1-38330-1210 301
801 12 1-38340-0010 311

801A 12 1-38340-1120 311
802 12 1-38630-0012 301

802A 12 1-38710-1630 201
801 14 1-38710-1630 201A

801A 14 1-38710-1630 615
802 14 1-41010-1220 811

802A 14 1-41010-1220 811A
801 06 1-41010-1220 812

801A 06 1-41010-1220 812A
802 06 1-41010-1230 811

9-9

silv
erh

orn
.co

.uk



08
05
05
13
13
13
13
29
29
30

30
21
21
21
21
21
21
21
21
22

22
22
22
22
22
22
22
23
23
23

23
23
23
23
23
24
24
24
24
24

24
24
24
25
25
25
25
25
25
25

FIG. No. INDEX P A R T S No. FIG. No.
811A 04 1-57010-3010 801A
812 04 1-57010-3020 801

812A 04 1-57010-3021 801A
811 14 1-57010-3030 801

811A 14 1-57010-3030 801A
812 14 1-57010-3030 811

812A 14 1-57010-3030 811A
811 03 1-57010-3040 801

811A 03 1-57010-3040 801A
812 03 1-57010-3040 802

812A 03 1-57010-3040 802A
811 16 1-57010-3110 801

811A 16 1-57010-3110 801A
812 16 1-57010-3110 802

812A 16 1-57010-3110 802A
811 12 1-57010-3110 811

811A 12 1-57010-3110 811A
812 12 1-57010-3110 812

812A 12 1-57010-3110 812A
811 01 1-57010-3120 801

811A 01 1-57010-3120 801A
812 01 1-57010-3120 802

812A 01 1-57010-3120 802A
811 09 1-57010-3120 811

811A 09 1-57010-3120 811A
812 09 1-57010-3120 812

812A 09 1-57010-3120 812A
811 17 1-57010-3130 801

811A 17 1-57010-3130 801A
812 17 1-57010-3130 802

812A 17 1-57010-3130 802A
811 11 1-57010-3130 811

811A 11 1-57010-3130 811A
812 11 1-57010-3130 812

812A 11 1-57010-3130 812A
811 10 1-57010-3140 801

811A 10 1-57010-3140 801A
812 10 1-57010-3140 802

812A 10 1-57010-3140 802A
311 06 1-57010-3140 811

311 07 1-57010-3140 811A
801 21 1-57010-3140 812

801A 21 1-57010-3140 812A
802 21 1-57010-3150 801

802A 21 1-57010-3150 801A
811 21 1-57010-3150 802

811A 21 1-57010-3150 802A
812 21 1-57010-3150 811

812A 21 1-57010-3150 811A
801 08 1-57010-3150 812

9-10

silv
erh

orn
.co

.uk



02
02
03
03
01
01
02
10
11
12

02
12
13
18
01
07
08
17
11
12

13
14
15
16
36
37
01
03
02
06

14
13
03
11
13
15
18
20
12
16

19
14
17
08
02
02
03
03
05
05

FIG. No. INDEX P A R T S No. FIG. No.
812A 25 1-57110-1110 101
801 26 1-57110-1120 101

801A 26 1-57110-1140 101
802 26 1-57110-1150 101

802A 26 1-57120-0020 111
811 26 1-57120-3120 111

811A 26 1-57120-3210 111
812 26 1-57120-3310 111

812A 26 1-57120-3320 111
801 27 1-57120-3330 111

801A 27 1-57130-2130 115
802 27 1-57130-2150 115

802A 27 1-57130-2160 115
811 27 1-57130-2180 115

811A 27 1-57130-3110 115
812 27 1-57130-3120 115

812A 27 1-57130-3130 115
801 07 1-57130-3170 115

801A 07 1-57140-0100 101
802 07 1-57140-0300 101

802A 07 1-57140-3110 101
802 29 1-57140-3120 101

802A 29 1-57140-3130 101
812 29 1-57140-3140 101

812A 29 1-57140-3310 101
811 08 1-57140-3320 101

811A 08 1-57150-2110 121
811 05 1-57150-2120 121

811A 05 1-57150-2130 121
811 29 1-57150-2150 121

811A 29 1-57150-2150 551
812 30 1-57150-2150 551A

812A 30 1-57150-2180 121
811 07 1-57150-2210 121

811A 07 1-57150-2220 121
812 07 1-57150-2230 121

812A 07 1-57150-2240 121
802 08 1-57150-2250 121

802A 08 1-57150-2260 121
802 05 1-57150-2270 121

802A 05 1-57150-2280 121
802 13 1-57150-2290 121

802A 13 1-57150-2310 121
812 13 1-57160-1110 105

812A 13 1-57160-2130 105
812 08 1-57160-2130 105A

812A 08 1-57160-2140 105
812 05 1-57160-2140 105A

812A 05 1-57160-2150 105
101 01 1-57160-2150 105A

9-11

silv
erh

orn
.co

.uk



14
14
15
15
16
16
01
02
04
03

04
28
14
01
05
10
13
01
02
01

05
06
07
11
15
16
23
27
20
21

28
22
22
30
24
24
29
29
01
02

03
03
04
04
05
05
06
06
07
07

FIG. No. INDEX P A R T S No. FIG. No.
105A 08 1-57210-3710 711
715 06 1-57210-3710 711A
715 10 1-57210-3720 711
701 05 1-57210-3720 711A
701 12 1-57210-3730 711
715 02 1-57210-3730 711A
715 03 1-57310-1110 301
711 02 1-57310-1120 321

711A 02 1-57350-0010 321
705 16 1-57350-0020 321

705 17 1-57350-2110 321
705 21 1-57370-1620 505
701 06 1-57370-1620 507
701 01 1-57410-0030 411
701 07 1-57410-2110 411
701 15 1-57410-2130 411
705 01 1-57410-2140 411
711 01 1-57410-3110 411

711A 01 1-57420-1010 401
711 03 1-57420-2110 401

711A 03 1-57420-2120 401
701 09 1-57420-2140 401
701 10 1-57420-2150 401
701 08 1-57420-2210 401
701 09 1-57420-2220 401
701 10 1-57420-2230 401
701 12 1-57420-2350 401
701 11 1-57420-2410 401
701 11 1-57420-2420 402
701 08 1-57420-2430 402

701 14 1-57420-2510 401
701 13 1-57420-2510 402
701 13 1-57420-2510 402A
701 16 1-57420-2520 401
701 16 1-57420-2520 402
701 16 1-57420-2520 402A
701 16 1-57420-2530 402
705 02 1-57420-2530 402A
705 07 1-57420-2610 402
705 12 1-57420-2620 402

705 11 1-57420-2630 402
705 03 1-57420-2630 402A
711 08 1-57420-2650 402

711A 08 1-57420-2650 402A
711 09 1-57420-2660 402

711A 09 1-57420-2660 402A
711 09 1-57420-2670 402

711A 09 1-57420-2670 402A
711 10 1-57420-2680 402

711A 10 1-57420-2680 402A

9-12

silv
erh

orn
.co

.uk



22
26
30
01
01
02
02
03
04
03

14
14
14
14
02
02
02
02
02
02

12
12
12
12
20
20
22
22
21
22

22
02
26
26
11
15
20
19
15
14

16
15
09
08
11
10
10
09
01
01

FIG. No. INDEX P A R T S No. FIG. No.
402 11 1-57520-2420 551A

402A 11 1-57520-2430 203
402 12 1-57520-2440 203

402A 12 1-57520-2510 204
402 16 1-57520-2510 204A

402A 16 1-57520-2520 204
401 04 1-57520-2520 204A

402A 20 1-57520-2610 204
402A 21 1-57520-2650 204
402A 01 1-57520-2650 204A

402A 02 1-57520-3180 201
201 27 1-57520-3180 201A

201A 27 1-57520-3180 202
201 01 1-57520-3180 202A
201 01 1-57520-3210 201

201A 01 1-57520-3210 202
202 01 1-57520-3211 201

202A 01 1-57520-3211 201A
201 13 1-57520-3211 202

201A 13 1-57520-3211 202A

202 13 1-57520-3260 201
202A 13 1-57520-3260 201A
203 01 1-57520-3260 202
203 05 1-57520-3260 202A
203 06 1-57520-3450 203
203 07 1-57520-3451 203
204 08 1-57520-3460 203

204A 07 1-57520-3461 203
201 03 1-57520-3480 203

201A 03 1-57520-3610 202

202 03 1-57520-3610 202A
202A 03 1-57520-3650 211
201 08 1-57520-3710 202

201A 08 1-57520-3710 202A
202 08 1-57520-3720 203

202A 08 1-57520-3730 203
201 13 1-57540-2130 204

201A 13 1-57540-2130 204A
202 13 1-57540-2140 204

202A 13 1-57540-2140 204A

401 35 1-57540-2150 204
402 30 1-57540-2150 204A

402A 30 1-57540-3110 204
402 31 1-57540-3110 204A

402A 31 1-57540-3120 204
402 35 1-57540-3120 204A

402A 35 1-57540-3150 204
551 19 1-57540-3150 204A

551A 18 1-57550-3110 211
551 23 1-57610-0011 105

9-13

silv
erh

orn
.co

.uk



27
29
09
17
18
22
23
23
24
22

01
02
03
04
06
05
05
22
22
12

07
01
02
17
09
11
01
05
06
02

14
18

FIG. No. INDEX P A R T S No. FIG. No.
105 01 1-57710-1320 601

105A 01 1-57710-1330 601
105A 01 1-57710-1360 601
501 10 1-57710-1400 601
501 05 1-57710-1410 601
503 01 1-57710-1420 601
505 01 1-57710-1430 601
505 02 1-57710-1440 601
601 25 1-57710-1450 601
615 06 1-57710-1460 601

555 01 1-57710-2110 601
555A 01 1-57710-2120 601
555 01 1-57710-2120 601
555 02 1-57710-2140 601

555A 01 1-57710-2150 601
555A 02 1-57710-2170 601
555A 03 1-57710-2180 601
555A 04 1-57710-2610 201
555A 05 1-57710-2610 201A
555A 06 1-57710-2610 615

551 01 1-57710-2650 601
551 02 1-57710-3510 615
551 03 1-57710-3520 615
551 07 1-57710-3540 615

551A 07 1-57710-3710 615
551 08 1-57750-0200 611
551 09 1-57750-3110 611

551A 08 1-57750-3120 611
551A 01 1-57750-3130 611
551A 02 1-57750-3210 611

551A 03 1-57750-3310 611
504 05 1-57750-3410 611
504 06
505 20

505A 09
506 10

506A 10
507 07

507A 07
501 19

506 06
507 18
506 07
501 20
507 20

507A 21
601 11
601 08
601 10
601 13

9-14

silv
erh

orn
.co

.uk



Document No.PE10300VDR-03 
Third edition: August 10, 2010

RUBBER CRAWLER CARRIER M S T —3 0 0 V D - R  PA R T S LIST

Issued by Morooka Co., Ltd.
358 Shoubeisindencho, Ryugasaki, 
Ibaraki 301-0034,
Japan

No part of this manual can be reproduced in any from without permission

silv
erh

orn
.co

.uk



FIG. 611 DUMP BODY TURNNING FRAME RELATED PARTS
(APPLICABLE TO MST-300VDR)

8

- 9

silv
erh

orn
.co

.uk



FIG. 611

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57750-3110 DUMP BODY TURNNING FRAME 1 3401 ~
2 1-57750-3210 SWING CIRCLE 1 3401 ~
3 0-1000-31265 BOLT (M l2X65) 16 3401 ~
4 0-1000-31260 BOLT (M l2X60) 16 3401 ~
5 1-57750-3120 FRONT SIDE COVER 1 3401 —
6 1-57750-3130 REAR SIDE COVER 1 3401 ~
7 0-1000-01020 BOLT (M l0X20) 4 3401 ~
8 0-1000-01016 BOLT (M10X16) 5 3401 ~
9 0-1100-01025 SPRING WASHER (M10) 9 3401 ~

10 0-1140-01032 HARD WASHER (M10) 9 3401~
11 1-57750-0200 BODY TURNNING CYLINDER ASS’Y 2 3401 ~
12 0-3400-00100 GREASE NIPPLE 2 3401 —
13 0-3400-00190 GREASE NIPPLE 2 3401 —
14 1-57750-3310 PIN 2 3401 —
15 0-1000-31230 BOLT (M l2X30) 2 3401 ~
16 0-1160-01245 PLANE WASHER (M12) 2 3401 —
17 0-1120-01225 PLANE WASHER (M12) 2 3401 ~
18 1-57750-3410 LINK 1 3401 —
19 0-1000-01640 BOLT (M16X40) 2 3401 —
20 0-1100-01640 SPRING WASHER (M16) 2 3401 —
21 0-3400-00100 GREASE NIPPLE 1 3401 —

1-71

silv
erh

orn
.co

.uk



FIG. 615 DUMP BODY RELATED PARTS (APPLICABLE TO MST-300VDR)

1-72

silv
erh

orn
.co

.uk



FIG. 615

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57710-3510 DUMP BODY 1 3401 ~
2 1-57710-3520 HINGE PIN 2 3401 ~
3 0-3400-00100 GREASE NIPPLE 2 3401 ~
4 0-1000-31230 BOLT (M l2X30) 2 3401 ~
5 0-1140-01232 HARD WASHER (M l2) 2 3401 —
6 1-57640-0100 DUMP CYLINDER ASS'Y 1 3401 —
7 0-3400-00190 GREASE NIPPLE 1 3401 ~
8 0-3400-00100 GREASE NIPPLE 1 3401 ~
9 1-57710-3710 CYLINDER PIN 2 3401 ~

10 0-1000-31230 BOLT (M l2X30) 2 3401 ~
11 0-1140-01232 HARD WASHER (M l2) 2 3401 —
12 1-57710-2610 SAFETY BAR 1 3401 ~
13 1-32710-1650 CUSHION 1 3401 ~
14 1-38710-1630 PIN 1 3401 ~
15 0-1120-01432 PLANE WASHER (M l4) 1 3401 ~
16 0-3220-00422 COTTER PIN (Ф  0.4X22) 1 3401 ~
17 1-57710-3540 CUSHION BLOCK 2 3401 ~
18 0-1000-01080 BOLT (M10X80) 4 3401 ~
19 0-1100-01025 SPRING WASHER (M10) 4 3401 ~
20 0-1120-01020 PLANE WASHER (M10) 4 3401 ~

1-73

silv
erh

orn
.co

.uk



FIG. 701 ELECTRICAL SYSTEM (CONSOLE BOX)

Dum Centro 1 Lever
/
/

1 1

9

13

P V S 2 7 7 0

1-74

silv
erh

orn
.co

.uk



FIG. 701

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57210-3110 INSTRUMENT PANEL 1 3401 ~
2 0-1000-00816 BOLT (M8X16) 5 3401 ~
3 0-1100-00820 SPRING WASHER (M8) 5 3401 ~
4 0-1120-00816 PLANE WASHER (M8) 5 3401 ~
5 1-57210-2140 MONITOR ASS’Y 1 3401 —
6 1-57210-2850 SCREW (M4X30) 4 3401 —
7 1-57210-3210 WIRING HARNESS AND SWITCH ASS’Y 1 3401 ~
8 1-57210-3360 •TURN SIGNAL LAMP SWITCH 1 3401 ~

1-57210-3330 ••CAP 1 3401 ~
9 1-57210-3320 • LIGHT SWITCH 1 3401 ~

1-57210-3330 ••CAP 1 3401 —
10 1-57210-3320 ■HEAD LIGHT HIGH BEAM SWITCH 1 3401 ~

1-57210-3330 ••CAP 1 3401 ~
11 1-57210-3340 ■ HORN SWITCH 1 3401 ~

1-57210-3350 ••CAP 1 3401 ~
12 1-57210-2150 H-L SPEED SELECTOR SWITCH 1 3401 ~

1-57210-3330 •CAP 1 3401 ~
13 1-57210-3380 PARKING BRAKE SWITCH 1 3401 ~

1-57210-3390 •CAP 1 3401 ~
14 1-57210-3370 PRE-HEATING INDICATOR LAMP 1 3401 ~
15 1-57210-3220 WIRING HARNESS 1 3401 ~
16 1-57210-3410 STARTING SWITCH ASS’Y 1 3401 ~

1-57210-3420 ■ SWITCH 1 3401 —
1-57210-3430 •KEY 2 3401 ~
1-57210-3440 ■ OPERATING PLATE 1 3401 ~

1-75

silv
erh

orn
.co

.uk



FIG. 705 ELECTRICAL SYSTEM (CONSOLE WIRING, BUZZER AND RELAY)

A S i  
Detail a

P V 9 2 7 7 1

1-76

silv
erh

orn
.co

.uk



FIG. 705

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57210-3230 WIRING HARNESS 1 3401 ~
2 1-57210-3510 PARKING BRAKE BUZZER 1 3401 ~
3 1-57210-3590 FLASHER RELAY 1 3401 ~
4 0-1300-00510 SCREW (M5X10) 3 3401 ~
5 0-1100-00513 SPRING WASHER (M5) 3 3401 ~
6 0-1130-00510 PLANE WASHER (M5) 3 3401 ~
7 1-57210-3520 STARTER RELAY 1 3401 ~
8 0-1300-00610 SCREW (M6X10) 1 3401 ~
9 0-1100-00615 SPRING WASHER (M6) 1 3401 ~

10 0-1130-00616 PLANE WASHER (M6) 1 3401 ~
11 1-57210-3540 RELAY 5 3401 ~
12 1-57210-3530 RELAY SOCKET 5 3401 ~
13 0-1300-00510 SCREW (M5X10) 2 3401 ~
14 0-1100-00513 SPRING WASHER (M5) 2 3401 ~
15 0-1130-00510 PLANE WASHER (M5) 2 3401 ~
16 1-57210-2570 GLOW TIMER 1 3401 —
17 1-57210-2580 STOP SOLENOID TIMER 1 3401 —
18 0-1300-00610 SCREW (M6X10) 2 3401 ~
19 0-1100-00615 SPRING WASHER (M6) 2 3401 ~
20 0-1130-00616 PLANE WASHER (M6) 2 3401 —
21 1-57210-2610 FUSE BOX ASS’Y 1 3401 ~
22 0-5060-00015 •BLADE FUSE (15A) 3 3401 —

0-5060-00020 ■BLADE FUSE (20A) 2 3401 ~
23 0-1000-00616 BOLT (M6X16) 2 3401 ~
24 0-1100-00615 SPRING WASHER (M6) 2 3401 ~
25 0-1120-00616 PLANE WASHER (M6) 2 3401 ~

1-77

silv
erh

orn
.co

.uk



FIG. 711 ELECTRICAL SYSTEM (CHASSIS WIRING AND LAMPS)
(SERIAL N0.3401-3593)

instrunent Panel

Alternator

1 1

A i f  ®
Detail A

P V 9 2 7 7 2

1-78

silv
erh

orn
.co

.uk



FIG. 711

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57210-3240 MAIN WIRING HARNESS 1 3401~3593
2 1-57210-2480 •FUSIBLE LINK (45A) 2 3401~3593
3 1-57210-3250 ENGINE WIRING HARNESS 1 3401~3593
4 1-12210-1420 GROUND CONNECTION WIRE 1 3401~3593
5 0-1200-01008 NUT (M10) 1 3401~3593
6 0-1100-01025 SPRING WASHER (M10) 1 3401~3593
7 0-1120-01020 PLANE WASHER (MIO) 1 3401~3593
8 1-57210-3610 HEAD LIGHT ASS'Y 2 3401~3593
9 1-57210-3630 TURN SIGNAL LAMP ASS'Y 2 3401~3593

1-57210-3640 •BULB 1 340 l~3593
10 1-57210-3650 HORN 1 3401~3593
11 0-1000-00616 BOLT (M6X16) 2 3401~3593
12 0-1100-00615 SPRING WASHER (M6) 2 3401~3593
13 0-1120-00616 PLANE WASHER (M6) 2 3401~3593
14 1-57210-3710 ENGINE OVER-HEAT SWITCH 1 340 l~3593
15 1-57210-3720 ENGINE WATER TEMP. SENSOR 1 3401~3593
16 1-57210-3730 ENGINE OIL PRESSURE SWITCH 1 3401~3593

1-79

silv
erh

orn
.co

.uk



FIG. 711A ELECTRICAL SYSTEM (CHASSIS WIRING AND LAMPS)
(SERIAL N0.3594-)

1

Detail A

Solenoid valve

instrunent Panel
i y zJ j X \ ^ - j 7 V U / 4  f

Ename stoo so leno id --^

2
f  j l  *9 T UI Battery,

A lternator

P V 9 2 7 7 3

silv
erh

orn
.co

.uk



FIG. 711A

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-57210-3241 MAIN WIRING HARNESS 1 3594~

2 1-57210-2480 •FUSIBLE LINK (45A) 2 3594~

3 1-57210-3250 ENGINE WIRING HARNESS 1 3594~
4 1-12210-1420 GROUND CONNECTION WIRE 1 3594~
5 0-1200-01008 NUT (M10) 1 3594~
6 0-1100-01025 SPRING WASHER (MIO) 1 3594~
7 0-1120-01020 PLANE WASHER (M10) 1 3594~
8 1-57210-3610 HEAD LIGHT ASS’Y 2 3594~
9 1-57210-3630 TURN SIGNAL LAMP ASS'Y 2 3594~

1-57210-3640 •BULB 1 3594~
10 1-57210-3650 HORN 1 3594~
11 0-1000-00616 BOLT (M6X16) 2 3594~
12 0-1100-00615 SPRING WASHER (M6) 2 3594~
13 0-1120-00616 PLANE WASHER (M6) 2 3594~
14 1-57210-3710 ENGINE OVER-HEAT SWITCH 1 3594~
15 1-57210-3720 ENGINE WATER TEMP. SENSOR 1 3594~
16 1-57210-3730 ENGINE OIL PRESSURE SWITCH 1 3594~

1-81

silv
erh

orn
.co

.uk



FIG. 715 ELECTRICAL SYSTEM (BATTERY AND MOUNTING PARTS)

7
8 
9

7

1-82

silv
erh

orn
.co

.uk



FIG. 715

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 0-5000-00750 BATTERY (75D26R) 1 3401 ~
2 1-57210-2310 ANGLE 1 3401 ~
3 1-57210-2320 HOOK BOLT 2 3401 ~
4 0-1200-00605 NUT (M6) 4 3401 ~
5 0-1120-00616 PLANE WASHER (M6) 2 3401 —
6 1-57210-1430 GROUND CONNECTION CABLE 1 3401 —
7 0-1200-01008 NUT (M10) 2 3401 ~
8 0-1100-01025 SPRING WASHER (M10) 1 3401 ~
9 0-1120-01020 PLANE WASHER (M10) 1 3401 ~

10 1-57210-1440 BATTERY CABLE 1 3401 ~

1-83

silv
erh

orn
.co

.uk



FIG. 801 MARKS AND PLATES (JAPANESE) (APPLICABLE TO MST-300VD)

14 13

21 22  23  24  27 

—6
4 -  28

I c i

V
20  25  26

V, J z  PV92775

w  m
V i e w W

Y  m 
ViewY

x  71 
ViewX

16

V
ViewV

1-84

silv
erh

orn
.co

.uk



FIG. 801

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-12020-1090 CAUTION PLATE. DIESEL FUEL 1 3401 ~
2 1-12020-1190 CAUTION PLATE. FUEL 1 3401 ~
3 1-12020-1030 CAUTION PLATE, HYDRAULIC OIL 1 3401 ~
4 1-12020-1050 CAUTION PLATE. WARM-UP 1 3401 ~
5 1-57010-3120 NAME PLATE. SPECIFICATION 1 3401 ~

6 1-12020-1180 CAUTION PLATE. PERIODICAL 
REPLACEMENT PARTS 1 3401 ~

7 1-57010-1040 OPERATING PLATE, TRAVEL LEVER 1 3401 ~
8 1-57010-3110 NAME PLATE. SERIAL NO. 1 3401 ~

9 1-12020-1081 CAUTION PLATE, DOWNHILL 
TRAVEUNG 1 3401 ~

10 1-12020-1060 CAUTION PLATE. OPERATING AND 
MAINTENANCE

1 3401 ~

11 1-12020-1070 CAUTION PLATE. STARTING AND 
TRAVEUNG 1 3401~

12 1-12020-1140 CAUTION PLATE. TRACK ADJUSTING 
VALVE 2 3401~

13 1-57010-3130 MARK PLATE, MST-300VD 2 3401 —
14 1-12020-1150 CAUTION PLATE. RUBBER CRAWLER 1 3401 —
15 0-7110-00000 MARK PLATE, MOROOKA 1 3401 —
16 1-12020-1130 CAUTION PLATE, FAN AND PULLEY 1 3401 ~
17 1-12020-1120 CAUTION PLATE, RADIATOR 1 3401 ~
18 1-12020-1020 CAUTION PLATE. MUFFLER 1 3401 —
19 0-7130-02500 MARK PLATE, 2500KG 1 3401 —

20 1-30020-2240 OPERATING PLATE. ENGINE 
THROTTLE 1 3401 —

1-57010-3000 NAME PLATE SET 3401 ~
21 1-57010-3110 •OPERATING PLATE, TURN SIGNAL 1 3401 ~
22 1-57010-3120 ■OPERATING PLATE, H -L  SPEED 1 3401 ~

23 1-57010-3130 ■ OPERATING PLATE, HEAD LIGHT 
SWITCH 1 3401 —

24 1-57010-3140 •MARK PLATE, ENGINE PRE-HEAT 1 3401 —
25 1-57010-3150 •MARK PLATE, PARKING BRAKE 1 3401 —
26 1-57010-3160 ■OPERATING PLATE, UGHT SWITCH 1 3401 ~
27 1-57010-3170 •MARK PLATE, HORN SWITCH 1 3401 ~
28 0-7200-00000 OPERATING PLATE, DUMP LEVER 1 3401 ~

1-85

silv
erh

orn
.co

.uk



FIG. 802 MARKS AND PLATES (JAPANESE) (APPLICABLE TO MST-300VDR)

14

* Y

16

View V

17

w  iS  
VietfW

-  T
~~1

К Ж

V i e w X
Y m 
View Y

21 22  23  24  27

28

z m 
ViewZ PV92776

1 -8 6

silv
erh

orn
.co

.uk



FIG. 802

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-12020-1090 CAUTION PLATE. DIESEL FUEL 1 3401 ~
2 1-12020-1190 CAUTION PLATE, FUEL 1 3401 ~
3 1-12020-1030 CAUTION PLATE, HYDRAULIC OIL 1 3401 ~
4 1-12020-1050 CAUTION PLATE, WARM-UP 1 3401 ~
5 1-57020-3120 NAME PLATE. SPECIFICATION 1 3401 ~

6 1-12020-1180 CAUTION PLATE, PERIODICAL 
REPLACEMENT PARTS 1 3401 ~

7 1-57010-1040 OPERATING PLATE. TRAVEL LEVER 1 3401 ~
8 1-57020-3110 NAME PLATE, SERIAL NO. 1 3401 ~

9 1-12020-1081 CAUTION PLATE, DOWNHILL 
TRAVEUNG 1 3401 ~

10 1-12020-1060 CAUTION PLATE. OPERATING AND 
MAINTENANCE 1 3401 ~

11 1-12020-1070 CAUTION PLATE. STARTING AND 
TRAVEUNG 1 3401 ~

12 1-12020-1140 CAUTION PLATE, TRACK ADJUSTING 
VALVE 2 3401 ~

13 1-57020-3130 MARK PLATE, MST-300VD 2 3401 ~
14 1-12020-1150 CAUTION PLATE, RUBBER CRAWLER 1 3401 ~
15 0-7110-00000 MARK PLATE, MOROOKA 1 3401 ~
16 1-12020-1130 CAUTION PLATE, FAN AND PULLEY 1 3401 ~
17 1-12020-1120 CAUTION PLATE, RADIATOR 1 3401 ~
18 1-12020-1020 CAUTION PLATE, MUFFLER 1 3401 —
19 0-7130-02500 MARK PLATE, 2500KG 1 3401 ~

20 1-30020-2240 OPERATING PLATE. ENGINE 
THROTTLE 1 3401 ~

1-57010-3000 NAME PLATE SET 3401 ~
21 1-57010-3110 •OPERATING PLATE, TURN SIGNAL 1 3401 ~

22 1-57010-3120 ■OPERATING PLATE. H -L SPEED 1 3401 ~

23 1-57010-3130 ■ OPERATING PLATE. HEAD LIGHT 
SWITCH 1 3401 ~

24 1-57010-3140 •MARK PLATE, ENGINE PRE-HEAT 1 3401 ~
25 1-57010-3150 •MARK PLATE, PARKING BRAKE 1 3401 ~
26 1-57010-3160 •OPERATING PLATE. UGHT SWITCH 1 3401 ~
27 1-57010-3170 •MARK PLATE, HORN SWITCH 1 3401 ~
28 0-7200-00000 OPERATING PLATE. DUMP LEVER 1 3401 —

29 1-57010-3210 OPERATING PLATE, DUMP BODY 
TURN LEVER 1 3401 ~

1-87

silv
erh

orn
.co

.uk



FIG. 811 MARKS AND PLATES (ENGLISH) (APPLICABLE TO MST-300VD)

16

V i e w V

17

£

T

w  m
V i e w W

19

x  m 
ViewX

Y
ViewY

21 22  23  24  27

28

Z Щ 
ViewZ P V 92775

1 -8 8

silv
erh

orn
.co

.uk



FIG. 811

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-41010-1280 CAUTION PLATE, DIESEL FUEL 1 3401 ~
2 1-12020-1310 CAUTION PLATE, FUEL 1 3401 ~
3 1-41010-1250 CAUTION PLATE, HYDRAULIC OIL 1 3401 ~
4 1-41010-1230 CAUTION PLATE, WARM-UP 1 3401 ~
5 1-57010-3520 NAME PLATE. SPECIFICATION 1 3401 ~

6 1-12020-1210 CAUTION PLATE, PERIODICAL 
REPLACEMENT PARTS 1 3401 ~

7 1-57010-1540 OPERATING PLATE. TRAVEL LEVER 1 3401 ~
8 1-57010-3510 NAME PLATE, SERIAL NO. 1 3401 ~

9 1-41010-1290 CAUTION PLATE, DOWNHILL 
TRAVELING 1 3401 —

10 1-41010-1330 CAUTION PLATE. OPERATING AND 
MAINTENANCE 1 3401 ~

11 1-41010-1320 CAUTION PLATE. STARTING AND 
TRAVELING 1 3401 ~

12 1-41010-1270 CAUTION PLATE, TRACK ADJUSTING 
VALVE 2 3401 ~

13 1-57010-3130 MARK PLATE, MST-300VD 2 3401 ~
14 1-41010-1240 CAUTION PLATE, RUBBER CRAWLER 1 3401 ~
15 0-7110-00000 MARK PLATE, MOROOKA 1 3401 ~
16 1-41010-1260 CAUTION PLATE, FAN AND PULLEY 1 3401 ~
17 1-41010-1300 CAUTION PLATE, RADIATOR 1 3401 ~
18 1-41010-1220 CAUTION PLATE, MUFFLER 1 3401 —
19 0-7130-12500 MARK PLATE, 2500KG 1 3401 ~

20 1-30020-2240 OPERATING PLATE. ENGINE 
THROTTLE 1 3401 ~

1-57010-3000 NAME PLATE SET 3401 ~
21 1-57010-3110 •OPERATING PLATE, TURN SIGNAL 1 3401 ~

22 1-57010-3120 ■OPERATING PLATE. H -L SPEED 1 3401 ~

23 1-57010-3130 ■ OPERATING PLATE. HEAD LIGHT 
SWITCH 1 3401 ~

24 1-57010-3140 •MARK PLATE, ENGINE PRE-HEAT 1 3401 ~
25 1-57010-3150 •MARK PLATE, PARKING BRAKE 1 3401 ~
26 1-57010-3160 •OPERATING PLATE. LIGHT SWITCH 1 3401 ~
27 1-57010-3170 •MARK PLATE, HORN SWITCH 1 3401 ~
28 0-7200-10000 OPERATING PLATE. DUMP LEVER 1 3401 —

1-89

silv
erh

orn
.co

.uk



FIG. 812 MARKS AND PLATES (ENGLISH) (APPLICABLE TO MST-300VDR)

Т 1 Н Г  

y  n
ViewY

v  № 
Vie wV

w  &  
Vieww 20  25  26

ViCTZ PV92776

x m
Vi ewX

1-90

silv
erh

orn
.co

.uk



FIG. 812

INDEX PART NO. DESCRIPTION Q’TY SERIAL NO.

1 1-41010-1280 CAUTION PLATE, DIESEL FUEL 1 3401 —
2 1-12020-1310 CAUTION PLATE, FUEL 1 3401 ~
3 1-41010-1250 CAUTION PLATE, HYDRAULIC OIL 1 3401 ~
4 1-41010-1230 CAUTION PLATE. WARM-UP 1 3401 ~

5 1-57020-3520 NAME PLATE, SPECIFICATION 1 3401 ~

6 1-12020-1210 CAUTION PLATE, PERIODICAL 
REPLACEMENT PARTS 1 3401 ~

7 1-57010-1540 OPERATING PLATE, TRAVEL LEVER 1 3401 ~
8 1-57020-3510 NAME PLATE, SERIAL NO. 1 3401 ~

9 1-41010-1290 CAUTION PLATE, DOWNHILL 
TRAVELING 1 3401 —

10 1-41010-1330 CAUTION PLATE, OPERATING AND 
MAINTENANCE 1 3401 —

11 1-41010-1320 CAUTION PLATE, STARTING AND 
TRAVELING 1 3401 —

12 1-41010-1270 CAUTION PLATE, TRACK ADJUSTING 
VALVE 2 3401 ~

13 1-57020-3130 MARK PLATE, MST-300VD 2 3401 ~
14 1-41010-1240 CAUTION PLATE, RUBBER CRAWLER 1 3401 ~
15 0-7110-00000 MARK PLATE, MOROOKA 1 3401 ~
16 1-41010-1260 CAUTION PLATE, FAN AND PULLEY 1 3401 —
17 1-41010-1300 CAUTION PLATE. RADIATOR 1 3401 —
18 1-41010-1220 CAUTION PLATE, MUFFLER 1 3401 ~
19 0-7130-12500 MARK PLATE, 2500KG 1 3401 ~

20 1-30020-2240 OPERATING PLATE, ENGINE 
THROTTLE 1 3401 —

1-57010-3000 NAME PLATE SET 3401 —
21 1-57010-3110 ■OPERATING PLATE, TURN SIGNAL 1 3401 —
22 1-57010-3120 ■OPERATING PLATE, H -L SPEED 1 3401 —

23 1-57010-3130 ■ OPERATING PLATE, HEAD LIGHT 
SWITCH 1 3401 ~

24 1-57010-3140 •MARK PLATE, ENGINE PRE-HEAT 1 3401 ~
25 1-57010-3150 •MARK PLATE, PARKING BRAKE 1 3401 ~
26 1-57010-3160 ■OPERATING PLATE, LIGHT SWITCH 1 3401 ~
27 1-57010-3170 ■MARK PLATE, HORN SWITCH 1 3401 ~
28 0-7200-10000 OPERATING PLATE, DUMP LEVER 1 3401 ~

29 1-57010-3220 OPERATING PLATE, DUMP BODY 
TURN LEVER 1 3401 ~

1-91

silv
erh

orn
.co

.uk



□
п п

NUMERICAL INDEX

9-1

silv
erh

orn
.co

.uk



08
08
09
23
27
17
17
08
03
03

07
14
08
15
15
02
08
05
11
16

10
15
33
17
02
02
04
09
09
08

18
22
17
13
14
14
19
10
10
28

15
04
10
07
04
03
15
06
03
20

FIG. No. INDEX PARTS No. RG. No.
402 13 0-1000-00855 507

402A 13 0-1000-00855 507A
101 20 0-1000-00865 115
121 24 0-1000-01016 202
201 19 0-1000-01016 202
202 19 0-1000-01016 402
705 23 0-1000-01016 402A
711 11 0-1000-01016 611

711A 11 0-1000-01020 115
101 21 0-1000-01020 505

203 16 0-1000-01020 611
505 21 0-1000-01025 115

505A 10 0-1000-01025 121
555A 07 0-1000-01025 201
101 24 0-1000-01025 202
101 27 0-1000-01025 203
111 04 0-1000-01025 203
203 12 0-1000-01025 204
203 23 0-1000-01025 551
203 27 0-1000-01025 551

203 31 0-1000-01025 551A
401 12 0-1000-01025 551A
401 36 0-1000-01030 101
551 04 0-1000-01030 401
551 20 0-1000-01035 502
551 24 0-1000-01035 503

551A 04 0-1000-01045 101
551A 19 0-1000-01045 105
551A 23 0-1000-01045 105A
701 02 0-1000-01050 401

101 30 0-1000-01080 615
111 03 0-1000-01220 115
121 21 0-1000-01225 301
201 04 0-1000-01225 311
202 04 0-1000-01430 105
402 32 0-1000-01430 105A
402 36 0-1000-01640 611

402A 32 0-1000-31040 105
402A 36 0-1000-31040 105A
411 02 0-1000-31225 601

411 14 0-1000-31230 611
505 06 0-1000-31230 615
201 09 0-1000-31230 615
202 09 0-1000-31235 101
204 17 0-1000-31260 611
311 11 0-1000-31265 611
402 09 0-1000-31290 601

402A 09 0-1000-31430 301
506 11 0-1000-31435 301

506A 11 0-1000-51035 401

9-2

silv
erh

orn
.co

.uk



27
33
37
03
15
07
12
12
09
09

05
21
25
05
20
24
03
05
18
34

11
11
06
15
09
16
16
24
28
03

09
06
18
18
18
05
05
04
05
12

17
11
16
09
19
06
06
08
09
08

FIG. No. INDEX PARTS No. RG. No.
101 17 0-1100-00820 402A
111 07 0-1100-00820 402A
105 04 0-1100-00820 402A

105A 04 0-1100-00820 411
105 07 0-1100-00820 411

105A 07 0-1100-00820 505
501 12 0-1100-00820 506
504 08 0-1100-00820 506A
501 07 0-1100-00820 507
555 03 0-1100-00820 507A

411 08 0-1100-00820 551
705 05 0-1100-00820 551
705 14 0-1100-00820 551
101 22 0-1100-00820 551A
121 25 0-1100-00820 551A
201 20 0-1100-00820 551A
202 20 0-1100-00820 701
203 19 0-1100-01025 101
204 22 0-1100-01025 101
402 14 0-1100-01025 101

402A 14 0-1100-01025 105
505 22 0-1100-01025 105A

505A 11 0-1100-01025 115
555A 10 0-1100-01025 115
705 09 0-1100-01025 121
705 19 0-1100-01025 201
705 24 0-1100-01025 202
711 12 0-1100-01025 202

71 1A 12 0-1100-01025 202
101 25 0-1100-01025 203

101 28 0-1100-01025 203
101 31 0-1100-01025 204
111 05 0-1100-01025 401
115 20 0-1100-01025 402
121 22 0-1100-01025 402A
201 05 0-1100-01025 502
202 05 0-1100-01025 503
203 13 0-1100-01025 505
203 24 0-1100-01025 505
203 28 0-1100-01025 551

203 32 0-1100-01025 551
204 13 0-1100-01025 551A
204 18 0-1100-01025 551A
311 12 0-1100-01025 611
401 13 0-1100-01025 615
401 33 0-1100-01025 711
401 37 0-1100-01025 711A
402 27 0-1100-01025 715
402 33 0-1100-01230 101
402 37 0-1100-01230 111

9-3

silv
erh

orn
.co

.uk



06
25
04
19
35
12
12
04
16
10

25
29
10
07
10
19
19
19
03
03

13
18
12
17
20
07
07
09
10
09

24
26
17
15
15
25
15
15
06
15

10
20
10
05
11
21
21
29
06
11

FIG. No. INDEX PARTS No. RG. No.
115 23 0-1120-00816 551A
301 18 0-1120-00816 551A
311 14 0-1120-00816 701
401 25 0-1120-01020 101
611 20 0-1120-01020 101
301 20 0-1120-01020 105
321 14 0-1120-01020 105A
301 04 0-1120-01020 115
301 07 0-1120-01020 115
411 09 0-1120-01020 121

101 23 0-1120-01020 202
121 26 0-1120-01020 202
203 17 0-1120-01020 203
204 23 0-1120-01020 204
402 15 0-1120-01020 401

402A 15 0-1120-01020 401
411 11 0-1120-01020 402
505 23 0-1120-01020 402A

505A 12 0-1120-01020 502
555A 08 0-1120-01020 503

705 25 0-1120-01020 551
711 13 0-1120-01020 551

711A 13 0-1120-01020 551A
715 05 0-1120-01020 551A
101 26 0-1120-01020 615
101 32 0-1120-01020 711
111 06 0-1120-01020 711A
115 10 0-1120-01020 715
115 21 0-1120-01223 101
121 23 0-1120-01223 111

203 14 0-1120-01223 115
203 25 0-1120-01223 401
203 29 0-1120-01223 611
203 33 0-1120-01432 105
204 14 0-1120-01432 105A
204 19 0-1120-01432 201
401 14 0-1120-01432 615
401 34 0-1120-03045 321
401 38 0-1130-00510 705
402 28 0-1130-00510 705

402 34 0-1130-00616 705
402A 28 0-1130-00616 705
402A 34 0-1140-01032 611
505 08 0-1140-01232 615
506 13 0-1140-01232 615

506A 13 0-1160-00610 201
507 10 0-1160-00610 202

507A 10 0-1160-00823 101
551 06 0-1160-00823 201
551 26 0-1160-00823 201

9-4

silv
erh

orn
.co

.uk



13
08
18
21
28
10
10
06
11

07
11
09
10
09
17
19
24
25
08

13
14
07
13
07
08
09
10
13
17

18
10
18
27
28
04
14
04
14
15

14
09
15
16
19
20
21
09
10
13

FIG. No. INDEX PARTS No. RG. No.
202 06 0-1300-00510 705
202 11 0-1300-00510 705
402 38 0-1300-00610 705

402A 38 0-1300-00610 705
411 04 0-1300-00625 204
411 16 0-1310-00880 201
551 22 0-1350-00830 321

551A 21 0-2000-03130 301
201 17 0-2000-03130 501
202 17 0-2000-03130 501

203 04 0-2000-03135 504
611 16 0-2000-03145 321
411 07 0-2000-03170 311
203 18 0-2000-03185 551

555A 09 0-2000-03185 551A
715 04 0-2010-02411 505
115 19 0-2010-02411 505
201 07 0-2010-02411 505
201 10 0-2010-02411 505
202 07 0-2010-02411 505A

202 10 0-2010-02411 505A
204 12 0-2010-02411 505A
401 31 0-2010-02414 121
401 32 0-2010-02414 501
402 10 0-2010-02414 501A
402 25 0-2010-02414 502
402 26 0-2010-02414 502

402A 10 0-2010-02414 503
402A 25 0-2010-02414 503
402A 26 0-2010-02414 503

115 05 0-2010-02414 503
401 03 0-2010-02414 505
401 09 0-2010-02414 505
401 21 0-2010-02414 505
502 04 0-2010-02414 505
503 04 0-2010-02414 507
711 05 0-2010-02414 507

711A 05 0-2010-02414 507A
715 07 0-2010-02414 507A
101 08 0-2010-02414 551

401 24 0-2010-02414 551A
601 12 0-2010-02418 501
601 19 0-2010-02418 501
601 16 0-2010-02418 501
301 19 0-2010-02418 501
321 13 0-2010-02418 501
401 29 0-2010-02418 501
402 23 0-2010-02418 501A

402A 23 0-2010-02418 501A
115 11 0-2010-02418 501A

9-5

silv
erh

orn
.co

.uk



о о о о о о о о о о о о о о о о о о о о о о о о о о о о о о
1

N5 ГО
1

го
1

N5
1

N5
1

N5
1

го
1

го
1

го
1

го
1

го
1

го
1

го
1

го
1
го

1
го

1
ю

1
го

1
го

1
го

1
го

1
го

1
го

1
го

1
го

1
го

1
ю

1
го

1
ю

1
го

N> N> ГО ГО N> N> N5 N) ГО го го го — к — к о о о о о о о о о о о о о о о о
N5 N5 N5 — ■ — *. — к — *• — * — к — L сл о 5 5 45 $ 45 45 45 45 45 — L — L — к — . — к — L

О1 ? ? 1 1 1 1 1 1 о1 о1 9 о1 1 ? о1 о1 о1 9 о1 о1 о1 о1 9 о1 о1 о1 о1 о1 о1I
о

I
О

1
о

1
о

I
о

|
О

I
О

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

1
о

о О о о о о о о о о о о — к о со со со со со го го го го со го го го го го го
со СО со со со со со со со со со со о О) о о о о о сл го го о сл 45 45 -N -N 45 45
Рк со со со 00 сл сл — к — к о о> сл £ — к го го го го го го — L — А — к го — к — *■ — к штк — к
о сл сл о о сл сл о о 00 00 о о о 45 45 45 ■Р5 о ^1 го со оэ оэ 00 со со

сл сл 
о  о  —
>  >

сл сл сл сл сл
о о о о осо со го го

сл
о  2  о  о  
“  >

сл сл сл —к сл
о о о го о
со со со — —

сл сл сл сл сл сл сл сл сл сл сл сл сл сл сл сл
о о о о о о о о о о о о о о о

'-J о 05 45 — к ««к — к сл о ■̂ J ^1
> > > > > > > > >

45
> > > > >  >

—  о о о о о о о о о  
г о г о г о о э о > - « о о 5 е п с о с о

О  —  О О  —  —  О О О О  
05 45 —  (О  СЛ СЛ 05

—  —  о
О  СЛ Ч| О  N> N ) -  -  О  О  

4^ 145 О  W  N3 О ) СП

CDIО)

? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ?го го ГОго ю го го го го ю N>ГОго го ю го ю го го го N3го го го го го го го го госл Рк 45 45 ■Рь■РЬк45. 45. 45. -р. рк 45. 45 45. 45 45. 45. 45 45 Рк 45 4* 4ь ■Рь45 рк 45 45 45
о го -о *̂J -о со со со со го го го го го го го ГОю го го го го го го го го
о1 о1 —к.1 1 1 1 1 1 1 о1 от ? о1 1 1 от 01 о1 о1 о1 о1 о1 01 о1 от о1 о1 от 9 от1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1оо о о о о о о о о о о о о о о о о о о о о о о о о о о о о оо 45 CD05 05 05 О) о> 05 -N 45 45 45. 45 со -Рк -рк 45 45 45 45 со со го го го го ю го ю—кго 05 05 —к —к о о оэ 05 сл со го го со оэ 45 45 со со ■xj со со 4̂ 1̂ 05го сл 05 со 00 сл о сл о о сл о сл о сл о о оэ оэ сл сл о о о о сл со 00 о о

—  сл
N5 О  ^

CJ1 сл сл сл
о о о о
45 45 45 45
> > > >

сл сл сло о о
■р5 ■р5 45

СЛ
О
"О
>

п С Л С Л С Л С Л п С Л п С П оg o o o o g o g o S^  05 — с л ^ о > 5 > о>>
сл сл сл сл слo j o g o g g o g o o  

5 - оЯсл>5>5сл>2сЛСЛ > ^ | > с п с л > с л > >

0 - 0 0 0 0 0 0 0  — 
с л с о  —  г о 4 5 с о г о  —  с о с л

О  —  О  —  N > 0 0 0 0 0  
N ) O > - > J O > 4 ^ 4 ^ W W 0 0

—  О О О  —  —  0  —  0 0
4 ^ О 0 С О С Л С Л 4 ^ О 0 С л 5 ^ . —silv

erh
orn

.co
.uk



о О о о о О О о о о о о о о о о о о о о
N5 iго 1N5 1го 1ГО 1ГО 1N0 1N) го 1го 1го 1го 1го 1го 1го 1го го 1го 1го 1гоО о О о О о О О о о о о о о о о о о о о—•. —А■■■&—L — —t шш± —L шшЛ. __ —L —4 — —ь
О1 о1 01 о1 О1 о1 01 о1 о1 о1 о1 о1 о1 о1 01 о1 о1 01 о1 о11о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о
ГО N) ГО го N0N0го го го го го 143го го го го го го го го
4*. 4̂ 4*. 4*. 4* 4* 4̂ 4̂ 4^ 4*. 4ь 44 -рь 4̂ 4̂ . 4* 4^ 4̂ 4̂ -Рь
00 00 00 00 00 00 00 00 00 00 00 оо 00 00 00 00 00 00 оо оо

сл сл сл сл сл сл сл сл сл
о сло сло сло сл сл сл сл сл сл сло сл

о о о о о о о о о 05 05 о о о о о о о1̂ **4 *̂ | •̂1 *̂ | -о "4 > > > > сл о 05 сл сл сл > 4Ь

гчз — — — — — о о  — о
- ( D O D v J W N J a i O l O l t C

0 0 - 0 0 0 0 0 0 0
C O O > O 1 0 C O n I O 1 U 1 O > 0

TI
>
33
H
GO

3
о

о
m
X

? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ? ?го ю го го го го N3го N3N3 го го го N3го го го го го го
4* 4* 4*. 4* 4Ь4*. со ГчэN3 го го го N3го го го го го го
го го го го го —*■ со со со со со со со со со го го го ГО
о о о о1 о го1 N31 о 1 1 1 о о о о о я-»■1 1 о1 о
1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о 1о

о о о о о о о о о о о —»о о о о о о о ого го го го го со со 4̂ 4* 4ь о 05 05 4* 4̂ со со со со
сл 4ь»4̂ со со сл сл сл —* о 00 00 00 05со 4* го CDCD
о сл сл о о о о сл сл сл о сл сл сл о сл о о о о

сл сло сл сло сл сл сл сло сло сл сло сло сло сл сл сл сл сло сло сло сл о сл о о о сл 05 о «о 05 о о о о -vj о
сл > сл > сл со со > > 05 > > > 05 05 *«4сл > >

о о о о о о о о
—*■о 05го го сл 4* —4* 4Ь. 05 —*•**4 -4 го сл CD—*• ——

"0
>
33
H
(/)

D
m
X

silv
erh

orn
.co

.uk



27
04
04
14
06
13
06
13
15
09

05
08
15
08
15
09
06
07
03
19

19
02
11
12
13
21
17
21
22
04

05
06
05
17
19
08
16
24
13
09

10
09
13
05
05
16
10
09
09
19

FIG. No. INDEX PARTS No. RG. No.
501 04 0-4211-00303 505
111 13 0-4211-00303 507
111 14 0-4211-00303 507A
101 38 0-4211-00303 507A
411 06 0-4211-00403 507
601 20 0-4211-00403 507
201 26 0-4211-00403 507A
615 16 0-4211-00403 507A
411 12 0-4211-00404 501
601 21 0-4211-00404 501A

105 06 0-4211-00404 506
105A 06 0-4211-00404 506
402 08 0-4211-00404 506

402A 08 0-4211-00404 506A
105 13 0-4211-00404 506A

105A 13 0-4211-00406 504
301 14 0-4211-00406 504A
311 05 0-4213-00202 505A
321 07 0-4300-00810 501A
401 22 0-4300-01006 506

601 14 0-4300-01006 506A
601 26 0-4300-01210 501A
611 12 0-4305-00303 503
611 21 0-4310-00303 503
615 03 0-4320-00303 503
615 08 0-4320-00404 501
611 13 0-4320-00404 507
615 07 0-4320-00404 507
507 11 0-4320-00404 507A

507A 11 0-4320-00606 504

311 10 0-4320-00606 504A
501A 15 0-4321-01403 501A
506A 07 0-4321-01704 506A
507A 19 0-4321-01704 507A
501A 04 0-4325-00202 505
507 22 0-4325-00202 505A

507A 23 0-4326-01203 501A
506 16 0-4330-00202 505

506A 16 0-4330-00202 505A
506 18 0-4330-00303 502

506A 18 0-4330-00303 505
505 17 0-4330-00403 501
505 25 0-4330-00403 501A

505A 14 0-4330-00403 507
505 18 0-4330-00403 507A
501 13 0-4330-00404 501

501A 07 0-4330-00404 501A
502 08 0-4330-00404 506
503 10 0-4330-00404 506A
503 17 0-4330-00404 507

9-7

silv
erh

orn
.co

.uk



17
17
16
16
12
12
14
14
06
06

02
02
06
06
02
02
04
04
09
13

08
01
20
20
20
20
23
13
08
08

15
05
12
01
01
05
24
01
02
02

24
14
18
18
04
04
14
14
03
03

FIG. No. INDEX PARTS No. RG. No.
507A 20
501 03
501 02

501A 14
507A 18
506A 06
503 18
715 01
705 22
705 22

321 06
311 04
301 11
801 15
802 15
811 15
812 15
801 19
802 19
811 19

812 19
801 28
802 28
811 28
812 28
301 16
301 21
301 22
301 23
101 06

301 12
311 03
321 08
321 09
201 18
202 18
801 18
802 18
801 03
802 03

801 04
802 04
801 10
802 10
801 11
802 11
801 09
802 09
801 01
802 01

-12020-1120 801
-12020-1120 802
-12020-1130 801
-12020-1130 802
-12020-1140 801
-12020-1140 802
-12020-1150 801
-12020-1150 802
-12020-1180 801
-12020-1180 802

-12020-1190 801
-12020-1190 802
-12020-1210 811
-12020-1210 812
-12020-1310 811
-12020-1310 812
-12210-1420 711
-12210-1420 711A
-12330-1120 301
-12330-1150 301

-12340-1140 311
-12340-2110 311
-30020-2240 801
-30020-2240 802
-30020-2240 811
-30020-2240 812
-32710-1650 201
-32710-1650 615
-37330-0010 301
-37330-1110 301

-37330-1240 301
-37350-1120 321
-37350-1140 321
-37350-1210 321
-37620-0010 502
-38320-1110 301
-38330-1210 301
-38340-0010 311
-38340-1120 311
-38630-0012 301

-38710-1630 201
-38710-1630 615
-41010-1220 811
-41010-1220 812
-41010-1230 811
-41010-1230 812
-41010-1240 811
-41010-1240 812
-41010-1250 811
-41010-1250 812

1
1
1
1
1
1
1
1
1
1

1
1
1
1
1
1
1
1
1
1

1
1
1
1
1
1
1
1
1
1

1
1
1
1
1
1
1
1
1
1

1
1
1
1
1
1
1
1
1
1

9-8

silv
erh

orn
.co

.uk



26
26
27
27
27
27
29
29
08
05

08
05
13
13
08
05
01
02
02
03

03
01
01
02
10
11
12
02
12
13

18
01
07
08
17
11
12
13
14
15

16
36
37
01
03
02
06
14
13
03

FIG. No. INDEX PARTS No. RG. No.
811 16 1-57010-3160 811
812 16 1-57010-3160 812
811 12 1-57010-3170 801
812 12 1-57010-3170 802
811 01 1-57010-3170 811
812 01 1-57010-3170 812
811 09 1-57010-3210 802
812 09 1-57010-3220 812
811 17 1-57010-3510 811
812 17 1-57010-3520 811

811 11 1-57020-3110 802
812 11 1-57020-3120 802
811 10 1-57020-3130 802
812 10 1-57020-3130 812
311 06 1-57020-3510 812
311 07 1-57020-3520 812
801 07 1-57100-0010 101
802 07 1-57110-1110 101
811 07 1-57110-1120 101
812 07 1-57110-1140 101

801 21 1-57110-1150 101
802 21 1-57120-0020 111
811 21 1-57120-3120 111
812 21 1-57120-3210 111
801 08 1-57120-3310 111
801 21 1-57120-3320 111
802 21 1-57120-3330 111
811 21 1-57130-2130 115
812 21 1-57130-2150 115
801 05 1-57130-2160 115

801 22 1-57130-2180 115
802 22 1-57130-3110 115
811 22 1-57130-3120 115
812 22 1-57130-3130 115
801 13 1-57130-3170 115
801 23 1-57140-0100 101
802 23 1-57140-0300 101
811 13 1-57140-3110 101
811 23 1-57140-3120 101
812 23 1-57140-3130 101

801 24 1-57140-3140 101
802 24 1-57140-3310 101
811 24 1-57140-3320 101
812 24 1-57150-2110 121
801 25 1-57150-2120 121
802 25 1-57150-2130 121
811 25 1-57150-2150 121
812 25 1-57150-2150 551
801 26 1-57150-2150 551A
802 26 1-57150-2180 121

9-9

silv
erh

orn
.co

.uk



16
16
16
16
02
07
12
11
03
08

08
09
09
09
09
10
10
14
14
15

15
16
16
01
02
04
03
04
28
14

01
05
10
13
01
02
01
05
06
07

11
15
16
23
27
20
21
28
22
22

FIG. No. INDEX PARTS No. RG. No.
121 11 1-57210-3410 701
121 13 1-57210-3420 701
121 15 1-57210-3430 701
121 18 1-57210-3440 701
121 20 1-57210-3510 705
121 12 1-57210-3520 705
121 16 1-57210-3530 705
121 19 1-57210-3540 705
121 14 1-57210-3590 705
121 17 1-57210-3610 711

105 08 1-57210-3610 711A
105 02 1-57210-3630 711

I05A 02 1-57210-3630 711A
105 03 1-57210-3640 711

105A 03 1-57210-3640 711A
105 05 1-57210-3650 711

105A 05 1-57210-3650 711A
I05A 08 1-57210-3710 711
715 06 1-57210-3710 711A
715 10 1-57210-3720 711

701 05 1-57210-3720 711A
701 12 1-57210-3730 711
715 02 1-57210-3730 711A
715 03 1-57310-1110 301
711 02 1-57310-1120 321

711A 02 1-57350-0010 321
705 16 1-57350-0020 321
705 17 1-57350-2110 321
705 21 1-57370-1620 505
701 06 1-57370-1620 507

701 01 1-57410-0030 411
701 07 1-57410-2110 411
701 15 1-57410-2130 411
705 01 1-57410-2140 411
711 01 1-57410-3110 411

711A 01 1-57420-1010 401
711 03 1-57420-2110 401

711A 03 1-57420-2120 401
701 09 1-57420-2140 401
701 10 1-57420-2150 401

701 08 1-57420-2210 401
701 09 1-57420-2220 401
701 10 1-57420-2230 401
701 12 1-57420-2350 401
701 11 1-57420-2410 401
701 11 1-57420-2420 402
701 08 1-57420-2430 402
701 14 1-57420-2510 401
701 13 1-57420-2510 402
701 13 1-57420-2510 402A

9-10

silv
erh

orn
.co

.uk



35
35
19
18
23
22
26
30
01
02

03
04
14
14
02
02
02
02
12
12

20
20
22
22
21
22
26
11
15
20

15
16
09
11
10
01
01
01
01
10

05
01
01
02
25
06
01
01
01
02

FIG. No. INDEX PARTS No. FIG. No.
401 30 1-57520-2380 402
402 24 1-57520-2380 402A

402A 24 1-57520-2410 551
402 29 1-57520-2410 551A

402A 29 1-57520-2420 551
402 01 1-57520-2420 551A
402 02 1-57520-2430 203
402 03 1-57520-2440 203

402A 03 1-57520-2510 204
402 04 1-57520-2520 204

402A 04 1-57520-2610 204
402 05 1-57520-2650 204

402A 05 1-57520-3180 201
402 06 1-57520-3180 202

402A 06 1-57520-3210 201
402 07 1-57520-3210 202

402A 07 1-57520-3211 201
402 11 1-57520-3211 202

402A 11 1-57520-3260 201
402 12 1-57520-3260 202

402A 12 1-57520-3450 203
402 16 1-57520-3451 203

402A 16 1-57520-3460 203
401 04 1-57520-3461 203

402A 20 1-57520-3480 203
402A 21 1-57520-3610 202
402A 01 1-57520-3710 202
402A 02 1-57520-3720 203
201 27 1-57520-3730 203
201 01 1-57540-2130 204

201 01 1-57540-2140 204
202 01 1-57540-2150 204
201 13 1-57540-3110 204
202 13 1-57540-3120 204
203 01 1-57540-3150 204
203 05 1-57610-0011 105
203 06 1-57610-0021 105
203 07 1-57610-0030 105A
204 08 1-57610-0300 105A
201 03 1-57610-2030 501

202 03 1-57610-2040 501
201 08 1-57620-0030 503
202 08 1-57620-2040 505
201 13 1-57620-2110 505
202 13 1-57640-0020 601
401 35 1-57640-0100 615
402 30 1-57650-0010 555

402A 30 1-57650-0030 555A
402 31 1-57650-1110 555

402A 31 1-57650-1120 555

9-11

silv
erh

orn
.co

.uk



06
05
05
22
12
07
01
02
17
09

11
01
05
06
02
14
18

FIG. No. INDEX PARTS No. FIG. No.
555A 01 1-57710-2150 601
555A 02 1-57710-2170 601
555A 03 1-57710-2180 601
555A 04 1-57710-2610 201
555A 05 1-57710-2610 615
555A 06 1-57710-2650 601
551 01 1-57710-3510 615
551 02 1-57710-3520 615
551 03 1-57710-3540 615
551 07 1-57710-3710 615

551A 07 1-57750-0200 611
551 08 1-57750-3110 611
551 09 1-57750-3120 611

551A 08 1-57750-3130 611
551A 01 1-57750-3210 611
551A 02 1-57750-3310 611
551A 03 1-57750-3410 611
504 05
504 06
505 20

505A 09
506 10

506A 10
507 07

507A 07
501 19
506 06
507 18
506 07
501 20

507 20
507A 21
601 11
601 08
601 10
601 13
601 27
601 29
601 09
601 17

601 18
601 22
601 23
601 23
601 24
601 22
601 01
601 02
601 03
601 04

9-12

silv
erh

orn
.co

.uk



MOROOKA СО, LTD

silv
erh

orn
.co

.uk




